FOO ENGINE FITTINGS

Item No. Parts Number Parts Name(EN) Qty Specification
01 0010-013009-0010 BOLT M6x40 2 M6x40
02 0DM0-014100 REAR COVER ASSY, LH 1
03 0010-023010-0010 BOLT M6x20 1 M6x20
ENGINE FITTINGS




FO1 LOCK KIT

Item No. Parts Number Parts Name(EN) ty Specification
01 6KMV-011000-B000 LOCK KITS 1
02 6KJ0-010001 BOLT 2
03 30102-050025900 INNER HEX SCREW M5x25 3 M5x25
04 30102-050008900 INNER HEX SCREW M5x8 2 M5x8
05 30105-050012410 SCREW M5x12 2 M5x12
06 30006-060012870 BOLT M6x12 2 M6x12
07 6KM+#-010010-8000 SEAT CABLE 1

LOCK ASSY




FO2-A MUFFLER

Item No. Parts Number Parts Name(EN) ty Specification

01 6KM0-020010 SEAL WASHER, EXHAUST PORT 1

02 8010-020001 NUT M8, MUFFLER JOINT 2 M8

03 6KMV-021000-A000 MUFFLER ASSY 1

04 30006-080035810 BOLT M8x35 2 M8x35

05 A000-020005 BUSHING 4

06 A000-020004 DAMPER, MUFFLER 2

F02 MUFFLER COMP




FO2-B MUFFLER (TH)

Item No. Parts Number Parts Name(EN) Qty Specification

01 6KM0-020010 SEAL WASHER, EXHAUST PORT 1

02 8010-020001 NUT M8, MUFFLER JOINT 2 M8

03 6KM#-021000-8302 MUFFLER ASSY 1

04 30006-080035810 BOLT M8x35 2 M8x35

05 A000-020005 BUSHING 4

06 A000-020004 DAMPER, MUFFLER 2

F02 MUFFLER COMP




FO3-1 FRAME

Item No. Parts Number Parts Name(EN) Qty Specification
01 6KMV-031000-8700-01-0VG00 FRAME ASSY 1 NEBULA WHITE+ELECTROPHORESIS BLACK
01 6KMV-031000-8700-01-0BP00 FRAME ASSY 1 MAUD SPIRIT BLACK
02 6KMV-190011-A000 VEHICLE PLATE 1
03 30902-0401320 BLIND RIVET 2 4x13
04 6KM0-140107 BOLT M8 4 M8
05 30204-102810 NUT M10x1.25 1 M10x1.25
06 6KM0-030006-1B200 RH MOUNTING BRACKET, ENGINE 1 MATTE BLACK
07 6KM0-030005-1B200 LH MOUNTING BRACKET, ENGINE 1 MATTE BLACK
08 30006-102110110 BOLT M10x1.25x110 1 M10x1.25x110
09 30006-060012870 BOLT M6x12 17 M6x12
10 30006-060025810 BOLT M6x25 2 M6x25
11 6KM+#-030400-8001-0B200 FRONT BRACKET 1 ELECTROPHORESIS BLACK
12 6KM0-030310-0B200 SIDE BRACKET ASSY 1 MATTE BLACK
13 6090-030006 SPRING, SIDE STAND 1
14 30208-102010 NUT M10x1.25 1 M10x1.25
15 6KMV-030006-8500 BOLT, SIDE BRACKET 1
16 6KJ0-030503 RUBBER PLUG 2
17 30006-080090810 BOLT M8x90 1 M8x90
18 30204-080810 NUT M8 1 M8
20 A000-040302 RUBBER DAMPER 3
21 6KM0-030050-0B200 ABS BRACKET 1 MATTE BLACK
22 8010-000004 BOLT M6x14 2 M6x14
23 6KM0-030100-2B200 REAR MOUNTING ASSY,FUEL TANK 1 MATTE BLACK
24 8080-040064 DAMPER, FRONT FENDER 1
25 5BY0-040010 RUBBER SLEEVE 1
26 30006-080045810 BOLT M8x45 4 M8x45
27 6KJ0-030601-0BP0O0 BRACKET, REAR LICENSE 1 MAUD SPIRIT BLACK
28 6NT1-030100-0BP00 BRACKET, REAR FENDER 0 MAUD SPIRIT BLACK
29 6KM#-030110-8000-0BP0O0 BRAKCET, REAR LICENSE 1 MAUD SPIRIT BLACK
30 6KM#-030040-8002-0B200 LH BRACKET, DEFLECTOR 1 ELECTROPHORESIS BLACK
31 6KM#-030050-8002-0B200 RH BRACKET, DEFLECTOR 1 ELECTROPHORESIS BLACK
32 30206-080510 NUT M8 2 M8




F03-1 FRAME ASSY




FO3-2 GEARSHIFT LEVER

Item No. Parts Number Parts Name(EN) Qty Specification

01 6KM#-140700-8000 GEARSHIFT PEDAL 1

02 A010-120003 BOLT M6x16 1 M6x16
03 30303-060112 WASHER 1 6
04 A000-080006-10000 WASHER 1 1

05 6090-033601 SLEEVE, FOOT PEDAL 1

06 6KM0-030700 GEARSHIFT ROD 1

07 30805-01005 CIRCLIP 10 2

08 6090-033605 STEERING COUPLING II 1

09 6090-033603 COUPLING SLEEVE 2

10 30200-060870 NUT 1

11 30006-060020870 BOLT M6x20 1 M6x20
12 30200-06087L NUT M6 1 M6
13 6090-033602 STEERING COUPLING I 1

14 6KM0-030720 CONNECTING SEAT, SHIFTING ROD 1




GEARSHIFT LEVER




FO4-1-A-V2

PLASTICS1(DASHBOARD-TFT)

Item No. Parts Number Parts Name(EN) Qty Specification
01 6KMV-040002-8002 WINDSHIELD 1
02 6KM#-040003-8001 DECO PART, UPPER GUARD 1
03 6KM#-040001-8001-0VF00 UPPER GUARD, HEADLIGHT 1 MERCURY GREY
03 6KM#-040001-8001-0VEQOQ UPPER GUARD, HEADLIGHT 1 NEBULA WHITE
03 6KM#-040001-8001-0YDOO UPPER GUARD, HEADLIGHT 1
04 6KM#-040005-8003-0BM0O0O LH GUARD, HEADLIGHT 1 NEBULA BLACK
04 6KM#-040005-8003-0EP00 LH GUARD, HEADLIGHT 1 TURQUOISE BLUE
04 6KM#-040005-8003-0VEQOQ LH GUARD, HEADLIGHT 1 NEBULA WHITE
04 6KM#-040005-8003-0YDOO LH GUARD, HEADLIGHT 1
05 6KM#-040006-8003-0BM0O0O RH GUARD, HEADLIGHT 1 NEBULA BLACK
05 6KM#-040006-8003-0EP00 RH GUARD, HEADLIGHT 1 TURQUOISE BLUE
05 6KM#-040006-8003-0VEOQ RH GUARD, HEADLIGHT 1 NEBULA WHITE
05 6KM#-040006-8003-0YDOO RH GUARD, HEADLIGHT 1
06 6KM#-040004-8001 LOWER DECO PART, HEADLIGHT 1
07 6KM#-040009-8101 DASHBOARD GUARD 1
08 6KM#-040007-8001 LH FRONT DEFLECTOR, HEADLIGHT 1
09 6KM#-040008-8001 RH FRONT DEFLECTOR, HEADLIGHT 1
10 6KM+#-040043-8001 LH REAR DEFLECTOR 1 1
11 6KM+#-040044-8001 RH REAR DEFLECTOR 1 1
12 6KM+#-040070-8000 ECO PART ASSY, DASHBOARD GUAR 1
13 6KM+#-040065-8001 VENTILATION PIPE, DASHBOARD GU 1
14 6KM+#-040064-8001 ENTILATION HOSE, DASHBOARD GU 1
15 30118-420095010 SELF-TAPPING SCREW ST4.2x9.5 3 ST4.2x9.5
16 30110-421130010 SELF-TAPPING SCREW ST4.2x13 11 ST4.2x13
17 8010-000002 CLAMP ST4.2 2 ST4.2
18 6KM#-190001-8000 DECO PLATE, WINDSHIELD 1
19 A000-040302 RUBBER DAMPER 6
20 9060-040310 PLASTIC CLIPS 4
21 6KM+#-040702-8000 INNER HEX SCREW M6x12 2




F04-1 PLASTICS |




FO4-2-V2 PLASTICS2

Item No. Parts Number Parts Name(EN) Qty Specification
01 6KM#-040032-8001 DECO RING, IGNITION LOCK 1
02 6KMV-040029-8002 FRONT GUARD, FUEL TANK 1
03 6KMV-040027-8004-0YFOO LH GUARD, FUEL TANK 1 LAVA ORANGE+NEW ROYAL BLUE
03 6KMV-040027-8004-0BM00 LH GUARD, FUEL TANK 1 NEBULA BLACK
03 6KMV-040027-8004-0EQ00 LH GUARD, FUEL TANK 1 TURQUOISE BLUE+NEBULA BLACK
03 6KMV-040027-8004-0VEQQ LH GUARD, FUEL TANK 1 NEBUAL WHITE
04 30110-421130010 SELF-TAPPING SCREW ST4.2x13 7 ST4.2x13
05 9060-040310 PLASTIC CLIPS 4
06 6KMV-040028-8004-0YFO0 RH GUARD, FUEL TANK 1 LAVA ORANGE+NEW ROYAL BLUE
06 6KMV-040028-8004-0BM00 RH GUARD, FUEL TANK 1 NEBULA BLACK
06 6KMV-040028-8004-0EQ00 RH GUARD, FUEL TANK 1 TURQUOISE BLUE+NEBULA BLACK
06 6KMV-040028-8004-0VEOOQ RH GUARD, FUEL TANK 1 NEBUAL WHITE
07 6KMV-040031-8004-0YFOO REAR GUARD, FUEL TANK 1 NEW ROYAL BLUE
07 6KMV-040031-8004-0BM00 REAR GUARD, FUEL TANK 1 NEBULA BLACK
07 6KMV-040031-8004-0EQ00 REAR GUARD, FUEL TANK 1 TURQUOISE BLUE+NEBULA BLACK
07 6KMV-040031-8004-0VEQOQ REAR GUARD, FUEL TANK 1 NEBUAL WHITE
08 6KM#-040082-8000 SCREW KIT M5 2
09 6KM#-040073-8000 HEAT INSULATOR, FUEL TANK LH FRONT PANEL 1
10 6KM#-040074-8000 HEAT INSULATOR, FUEL TANK RH FRONT PANEL 1
11 6WWV-047001-5000 INNER HEX SCREW M6x25 1
12 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 1




F04-2 PLASTICS I




FO4-3 PLASTICS3

Item No. Parts Number Parts Name(EN) ty Specification
01 6KM#-040024-8002 RH FRONT INNER PANEL 1
02 6KMV-040023-8701 LH FRONT INNER PANEL 1
03 6KM#-040025-8001 FRONT LOWER FENDER 1
04 6KM+#-040015-8003-0BM00 FRONT LH PANEL 1 NEBULA BLACK
04 6KM#-040015-8003-0EQ00 FRONT LH PANEL 1 TURQUOISE BLUE+NEBULA BLACK
04 6KM+#-040015-8003-0VEQQ FRONT LH PANEL 1 NEBULA WHITE
04 6KM#-040015-8003-0YFOO FRONT LH PANEL 1
05 6KMV-040026-8004-0B600 LOWER GUARD, ENGINE 1 CARBON WRAP
06 6KMV-040016-8003-0BM00 FRONT RH PANEL 1 NEBULA BLACK
06 6KMV-040016-8003-0EQOQ FRONT RH PANEL 1 TURQUOISE BLUE+NEBULA BLACK
06 6KMV-040016-8003-0VE0Q FRONT RH PANEL 1 NEBUAL WHITE
06 6KMV-040016-8003-0YF00 FRONT RH PANEL 1 LAVA ORANGE+NEW ROYAL BLUE
07 6KM#-040056-8001 LH CUSHION BLOCK, FRAME 1
08 6KM+#-040057-8001 RH CUSHION BLOCK, FRAME 1
09 6KM#-040058-8001 FILLING CAP 1
10 30110-421130010 SELF-TAPPING SCREW ST4.2x13 9 ST4.2x13
11 6KM#-040702-8000 INNER HEX SCREW M6x12 4
12 8010-000002 CLAMP ST4.2 5 ST4.2
13 6KM#-040081-8000-M1 NUT CLIP M5 2
14 6NQ#-000205-6001 MOUNTING SCREW, CHAIN GUARD 4
15 A000-040302 RUBBER DAMPER 2
16 6090-040302 RUBBER DAMPER 6
17 6090-040303 BUSHING 6
18 6KM0-043701 DECO COVER, CANISTER 1




F04-3 PLASTICSII "




F04-4-V2 PLASTICS4

Item No. Parts Number Parts Name(EN) Qty Specification
01 6KMV-040014-8003-0B600 UPPER DECO PLATE, FRONT RH PANEL 1 CARBON WRAP
02 30110-421130010 SELF-TAPPING SCREW ST4.2x13 13 ST4.2x13
03 6KMV-040018-8003 INNER DECO PLATE, FRONT RH PANEL 1
04 6KMV-040022-8006-0B800 RH FRONT PANEL, FUEL TANK 1 MATTE PEARL BLACK
04 6KMV-040022-8006-0BM00 RH FRONT PANEL, FUEL TANK 1 NEBULA BLACK
04 6KMV-040022-8006-0EPOQ RH FRONT PANEL, FUEL TANK 1 TURQUOISE BLUE
04 6KMV-040022-8006-0EC00 RH FRONT PANEL, FUEL TANK 1 NEW ROYAL BLUE
05 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 4
06 6KM0-120010 T-TYPE BUSHING ASSY 4
07 6KM+#-040081-8000-M1 NUT CLIP M5 4
08 A000-040302 RUBBER DAMPER 6
09 30006-060025810 BOLT M6x25 4 M6x25
10 6KMV-040033-8700 BRACKET, T-BOX 1
11 6KMV-040021-8006-0B800 LH FRONT PANEL, FUEL TANK 1 MATTE PEARL BLACK
11 6KMV-040021-8006-0BM00 LH FRONT PANEL, FUEL TANK 1 NEBULA BLACK
11 6KMV-040021-8006-0EPOQ LH FRONT PANEL, FUEL TANK 1 TURQUOISE BLUE
11 6KMV-040021-8006-0EC00 LH FRONT PANEL, FUEL TANK 1
12 6KMV-040017-8003 INNER DECO PLATE, FRONT LH PANEL 1
13 6KMV-040013-8003-0B600 UPPER DECO PLATE, FRONT LH PANEL 1 CARBON WRAP
14 6KMV-040059-8004-0BM00 SERVICE COVER, OIL FILTER 1 NEBULA BLACK
14 6KMV-040059-8004-0VEQO SERVICE COVER, OIL FILTER 1 NEBUAL WHITE
14 6KMV-040059-8004-0EC00 SERVICE COVER, OIL FILTER 1 NEW ROYAL BLUE
15 6KM#-040082-8000 SCREW KIT M5 1
16 30110-420130070 SELF-TAPPING SCREW ST4.2x13-C-H 2 ST4.2x13-C-H
17 6WWV-046901-5000 INNER HEX SCREW M6x20 2
18 6090-040303 BUSHING 2
19 6090-040302 RUBBER DAMPER 2




F04-4 PLASTICS [V




FO4-5 PLASTICSS

Item No. Parts Number Parts Name(EN) Qty Specification
01 30102-060012870 SCREW 6
02 6KM#-040036-8001 RH MIDDLE DECO COVER 1
03 6KM#-040042-8002-0B800 RH PANEL 1 MATTE PEARL BLACK
03 6KM#-040042-8002-0BM00 RH PANEL 1 NEBULA BLACK
03 6KM#-040042-8002-0EPO0 RH PANEL 1 TURQUOISE BLUE
03 6KM#-040042-8002-0EC00 RH PANEL 1
04 9060-040310 PLASTIC CLIPS 2
05 30006-060025810 BOLT M6x25 2 M6x25
06 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2
07 6KM#-130105-8001 RH DECO PLATE, FRONT SEAT 1
08 30110-421130010 SELF-TAPPING SCREW ST4.2x13 6 ST4.2x13
09 6KM#-040034-8001 BATTERY BOX 1
10 8010-000004 BOLT Mé6x14 5 M6x14
11 6KM#-130104-8001 LH DECO PLATE, FRONT SEAT 1
12 6KM#-040041-8002-0B800 LH PANEL 1 MATTE PEARL BLACK
12 6KM#-040041-8002-0BM00 LH PANEL 1 NEBULA BLACK
12 6KM#-040041-8002-0EPO0 LH PANEL 1 TURQUOISE BLUE
12 6KM#-040041-8002-0EC00 LH PANEL 1
13 6KM#-040055-8002 LOCK SEAT, SEAT LOCK 1
14 6KM#-040035-8001 LH MIDDLE DECO COVER 1
15 6KM#-040071-8000 HEAT INSULATOR, LH PANEL 1
16 6KM#-040072-8000 HEAT INSULATOR, RH PANEL 1




PLASTICS VI

F04-§




FO4-6 PLASTICS6

Item No. Parts Number Parts Name(EN) Qty Specification
01 6KM#-040039-8001 FRONT MIDDLE CONNECTING PLATE, PANEL 1
02 6KM#-040062-8001 FRONT RH CONNECTING PLATE, PANEL 1
03 6KM#-040061-8001 FRONT LH CONNECTING PLATE, PANEL 1
04 6KM#-040047-8001 REAR FENDER 1
05 6KM#-040051-8001 LOWER DECO PART, REAR FENDER 1
06 6KM#-040045-8002-0VEQQO LH TAIL GUARD 1 NEBULA WHITE
06 6KM#-040045-8002-0VF00 LH TAIL GUARD 1 MERCURY GREY
06 6KM#-040045-8002-0EC00 LH TAIL GUARD 1
07 6KM#-040049-8001 UPPER DECO PART, REAR FENDER 1
08 9060-040310 PLASTIC CLIPS 6
09 6KM#-040046-8002-0VEQO RH TAIL GUARD 1 NEBULA WHITE
09 6KM#-040046-8002-0VF00 RH TAIL GUARD 1 MERCURY GREY
09 6KM#-040046-8002-0EC00 RH TAIL GUARD 1
10 6KM#-040066-8001 SPONGE STRAP 1
11 6KM+#-040048-8001 UPPER DECO GUARD, TAIL LIGHT 1
12 6KM#-040052-8001 PRESS BLOCK, REAR LICENSE LIGHT 1
13 6KM+#-040143-8001 LH REAR DEFLECTOR 2 1
14 6KM#-040144-8001 RH REAR DEFLECTOR 2 1
15 30110-421130010 SELF-TAPPING SCREW ST4.2x13 14 ST4.2x13
16 30006-060016870 BOLT M6x16 2 M6x16
17 6090-040302 RUBBER DAMPER 2
18 6090-040303 BUSHING 2
19 8080-000001 CLASP 2
20 30118-420095010 SELF-TAPPING SCREW ST4.2x9.5 2 ST4.2x9.5
21 A000-040302 RUBBER DAMPER 2
22 6KM+#-040053-8001 INNER DECO PART, LH TAIL GUARD 1
23 6KM+#-040054-8001 INNER DECO PART, RH TAIL GUARD 1
24 8010-000002 CLAMP ST4.2 4 ST4.2




F04-6 PLASTICS VI




FO5-A FRONT SUSPENSION

Item No. Parts Number Parts Name(EN) ty Specification
01 A000-050005 RUBBER PLUG 1 1
02 6NTA-050003 LOCK SCREW, UPPER TRIPLE CLAMP 1
03 A000-050004 WASHER 1 5
04 6KMV-050001-8102 UPPER TRIPLE CLAMP 1
05 30102-080030860 INNER HEX SCREW M8x30 6 M8x30
06 6KM#-040702-8000 INNER HEX SCREW M6x12 2
07 30006-060012870 BOLT M6x12 4 M6x12
08 6NQ#-000205-6001 MOUNTING SCREW, CHAIN GUARD 4
09 A000-050006 LOCK NUT 1 1
10 A000-050008 WASHER 1 5
11 A000-050007 LOCK NUT 2 1
12 A000-050009 DUST CAP, UPPER RETAINER 1
13 A000-050100-10000 STEERING BEARING ASSY 2
14 A000-050400 ANTI-DUST CAP, LOWER RETAINING RING 1
15 6KJ0-050300-0BP00 FORNT FORK AND LOWER TRIPLE CLAMP ASSY 1 MAUD SPIRIT BLACK
15 6KJ0-050300-0H300 LOWER TRIPLE CLAMP, FRONT FORK PIPE 1 SILVER BLACK
16 6KJ0-0503A0-0BP00 LOWER TRIPLE CLAMP ASSY 1
16 6KJ0-0503A0-0H300 LOWER TRIPLE CLAMP ASSY 1
17 A000-0501B0 STEERING BEARING ASSY 1
18 30110-421130010 SELF-TAPPING SCREW ST4.2x13 3 ST4.2x13
19 6KM#-050009-8001-0BM0O0 FRONT PART, FRONT FENDER 1 NEBULA BLACK
20 A000-050011 RUBBER PLUG 2 1
21 6KM#-050011-8001-0B800 REAR PART, FRONT FENDER 1 MATTE PEARL BLACK
22 6KM#-050200-8100 FRONT RH SHOCK ABSORBER 1
23 6KM#-050100-8100 FRONT LH SHOCK ABSORBER 1
24 6KM#-050030-8100 SIDE REFLECTOR 2
25 30102-080040810 SCREW M8x40 2 M8x40
26 6KM#-030020-8000-0B200 LH SEAT, FRONT FENDER 1 ELECTROPHORESIS BLACK
27 6KM#-030030-8000-0B200 RH SEAT, FRONT FENDER 1 ELECTROPHORESIS BLACK




F05

FRONT SUSPENSION




FO5-B FRONT SUSPENSION

Item No. Parts Number Parts Name(EN) ty Specification
01 A000-050005 RUBBER PLUG 1 1
02 6NTA-050003 LOCK SCREW, UPPER TRIPLE CLAMP 1
03 A000-050004 WASHER 1 5
04 6KMV-050001-8102 UPPER TRIPLE CLAMP 1
05 30102-080030860 INNER HEX SCREW M8x30 6 M8x30
06 6KM#-040702-8000 INNER HEX SCREW M6x12 2
07 30006-060012870 BOLT M6x12 4 M6x12
08 6NQ#-000205-6001 MOUNTING SCREW, CHAIN GUARD 4
09 A000-050006 LOCK NUT 1 1
10 A000-050008 WASHER 1 5
11 A000-050007 LOCK NUT 2 1
12 A000-050009 DUST CAP, UPPER RETAINER 1
13 A000-050100-10000 STEERING BEARING ASSY 2
14 A000-050400 ANTI-DUST CAP, LOWER RETAINING RING 1
15 6KJ0-050300-0H300 LOWER TRIPLE CLAMP, FRONT FORK PIPE 1 SILVER BLACK
15 6KJ0-050300-0BP0O0 FORNT FORK AND LOWER TRIPLE CLAMP ASSY 1 MAUD SPIRIT BLACK
16 6KJ0-0503A0-0BP00 LOWER TRIPLE CLAMP ASSY 1
16 6KJ0-0503A0-0H300 LOWER TRIPLE CLAMP ASSY 1
17 A000-0501B0 STEERING BEARING ASSY 1
18 30110-421130010 SELF-TAPPING SCREW ST4.2x13 3 ST4.2x13
19 6KM#-050009-8001-0BM00 FRONT PART, FRONT FENDER 1 NEBULA BLACK
20 A000-050011 RUBBER PLUG 2 1
21 6KM#-050011-8001-0B800 REAR PART, FRONT FENDER 1 MATTE PEARL BLACK
22 6KM#-050400-8100 FRONT RH SHOCK ABSORBER 1
23 6KM#-050300-8100 FRONT LH SHOCK ABSORBER 1
24 6KM#-050030-8100 SIDE REFLECTOR 2
25 30102-080040810 SCREW M8x40 2 M8x40
26 6KM#-030020-8000-0B200 LH SEAT, FRONT FENDER 1 ELECTROPHORESIS BLACK
27 6KM#-030030-8000-0B200 RH SEAT, FRONT FENDER 1 ELECTROPHORESIS BLACK




F05

[FRONT SUSPENSION




F06-B-V2 REAR SUSPENSION(SHEET METAL)

Item No. Parts Number Parts Name(EN) Qty Specification
01 6KM0-060001-10000 REAR FORK SHAFT 1
02 6KMV-060010-8001 DUST BOOT COVER 1, REAR SWING ARM 2
03 6100-060008 OUTER BUSHING, REAR SWING ARM 2
04 6090-060005 ANTI-DUST RING 2
05 6KJ0-060003-00001 LH INNER BUSHING, REAR SWING ARM 1
06 6KJ0-060004-00001 RH INNER BUSHING, REAR FORK 1
07 30204-143810 NUT M14x1.5 1 M14x1.5
08 6KM0-060300-0BP0O0 REAR FORK 1 MAUD SPIRIT BLACK
09 30204-102810 NUT M10x1.25 1 M10x1.25
10 A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE 2
11 30200-080810 NUT M8 2 M8
12 30004-080060810 BOLT M8x60 2 M8x60
13 6KJ0-060002-1BP00 ADJUSTING BLOCK 2 MAUD SPIRIT BLACK
14 8010-000004 BOLT M6x14 2 M6x14
15 6KM+#-040702-8000 INNER HEX SCREW M6x12 1
16 6KM+#-060007-6000 REAR INNER FENDER 1
17 6KM0-060410 FIXING BRACKET, REAR FENDER 1
18 30006-060012870 BOLT M6x12 2 M6x12
19 6KMV-060100-6000-M1-0V000 REAR SHOCK ABSORBER 1 WHITE
20 30006-102045810 BOLT M10x1.25x45 1 M10x1.25x45
21 6KM0-060201 CHAIN GUIDE 1
22 30006-102050810 BOLT M10x1.25x50 1 M10x1.25x50
23 6KM#-100002-8000 RUBBER PLUG, CLUTCH LEVER 2
24 6NQ#-000205-6001 MOUNTING SCREW, CHAIN GUARD 3




REAR SUSPENSION




FO7 FRONT WHEEL

Item No. Parts Number Parts Name(EN) Qty Specification

01 6KJ0-070002 COLLAR, FRONT WHEEL AXLE 2

02 6KM#-070100-6001-11 FRONT RIM ASSY 1

03 6KJ0-070024 OIL SEAL 2

04 30400-01281 BEARING 2 6301-2RS

05 30705-1723 FRONT TIRE 1 110/70R17M/C54S, CST, ENVIRONMENTAL VACUUM TIRE
06 6KM+#-070103-6001 MIDDLE SPACER, FRONT RIM 1

07 5190-070030-1000 VALVE, INFLATION 1

08 6KJ0-070001-10000 AXLE, FRONT WHEEL 1

¥/ FRONT WHEEL




FO8-C-V2 MAB BRAKE ASSY (ABS)

Item No. Parts Number Parts Name(EN) Qty Specification
01 6KMV-081000-8500 MAB HYDRAULIC RRAKE ASSY 1
02 6KM#-091100-8001 RAER BRAKE CALIPER ASSY 1
03 6KMV-080004-8500-M1 SPEED SENSOR 2
04 6KJ0-080005 BOLT, FRONT BRAKE DISC 9
05 6NTG-080009 REAR GEAR RING 1
06 6KJ0-080002-10000 REAR BRAKE DISC 1
07 30006-060016870 BOLT M6x16 3 M6x16
08 6KM#-091100-8000-20 MOUNTING PLATE 1
09 A000-080213-2000 CLIP 2
10 6KM0-091200-30000 MASTER CYLINDER, REAR BRAKE 1
11 A000-080006-10000 WASHER 1 1
12 A000-080007-10000 WASHER 2 1
13 6KM#-080300-8000-0BP00 BRAKE PEDAL ASSY 1 MAUD SPIRIT BLACK
14 6NTG-080005 RETURN SPRING 1
15 30303-060112 WASHER 1 6
16 30102-060022810 SCREW M6x22 2 M6x22
17 30006-060025810 BOLT M6x25 2 M6x25
18 5020-031002 RUBBER SLEEVE LINER, FRONT LICENSE BRACKET 2
19 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2
20 30006-060012870 BOLT M6x12 2 M6x12
21 6KM0-030040-0B200 ABS BRACKET 1 MATTE BLACK
22 6KMV-081500-B000 MBA EXECUTION UNIT 1
23 30102-102060810 SCREW M10x1.25x60 2 M10x1.25x60
24 6KM#-080103-8101 BOLT, FUEL PIPE 7
25 6KM#-081000-8100-20 REATAINER 16
26 6KM#-081200-8100 FRONT BRAKE CALIPER ASSY 1
27 6KJ0-080004 INDUCTION PLATE, COUNTER 1
28 6KJ0-080001-20000 FRONT BRAKE DISC 1
29 6KM0-0812B0 FRONT BRAKE PAD ASSY 1
30 6KM#-081020-8100 OIL OUTLET HOSE, FRONT CALIPER 1
31 6KM#-081010-8100 OIL INLET HOSE, FRONT CALIPER 1
32 6KM0-0911A0 REAR BRAKE PAD ASSY 1
33 6KM#-081100-8100 MASTER CYLINDER, HAND BRAKE 1




34

6KM#-080002-8000

RUBBER OIL HOSE CLIP

3
35 6KM+#-081040-8100 OIL OUTLET HOSE, REAR CALIPER 1
36 6KM0-091201-20000 CAP, FLUID RESERVOIR 1
37 6KM+#-081030-8100 OIL INLET HOSE, REAR CALIPER 1
38 6KMV-081700-8500-M1 HYDRAULIC SWITCH ASSY 1
39 6KM0-091220-30000 BRAKE FLUID RESERVOIR HOSE 1
40 6KM0-091203-20000 SEALING GASKET, FLUID RESERVOIR 1
41 6KM0-091202-20000 SEALING LINER, FLUID RESERVOIR 1
42 A000-080229-2000 SCREW, FLUID RESERVOIR CAP 2

HYDRAULIC BRAKE ASSY




F10 STEERING SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
01 6KM+#-100001-8201 BALANCER 2
02 30102-060045870 SCREW 2
03 A000-100010-20000 RH HAND GRIP ASSY 1
04 6KM#-100200-8203 RH HANDLEBAR ASSY 1
05 6KMV-168000-8600 HANDLEBAR SWITCHES ASSY, RH 1
06 30102-060025870 SCREW M6x25 2 M6x25
07 30102-080030860 INNER HEX SCREW M8x30 2 M8x30
08 6KM+#-100300-8001 THROTTLE CABLE 1
09 A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE 1
10 6KJ0-100002 TIE BAND, CLUTCH 2
11 6KM#-100100-8204 LH HANDLEBAR ASSY 1
12 6KMV-166000-8003 HANDLEBAR SWITCH ASSY, LH 1
13 6KMV-100400-B001 CLUTCH LEVER ASSY 1
14 6KMV-100400-B000-20 CLUTCH LEVER 1
15 30102-060022810 SCREW M6x22 2 M6x22
16 A000-100001-10000 LH HAND GRIP 1
17 6KM#-100400-8001 CLUTCH CABLE 1
18 6KMV-166000-B001 DASHBOARD SWITCH 1




Fi( STEERING SYSTEM




F11 REAR WHEEL

Item No. Parts Number Parts Name(EN) ty Specification
01 30204-143810 NUT M14x1.5 1 M14x1.5
02 6KJ0-110001-10000 RH SHAFT SLEEVE, REAR WHEEL 1
03 6KM#-110100-6001-11 REAR RIM ASSY 1
04 30500-027800N OIL SEAL 1 FB27x47x7
05 30400-01583 BEARING 1 6302-2RS
06 6KM#-110103-6001 MIDDLE SPACER, REAR RIM 1
07 6KJ0-110005-20000 REAR WHEEL SHAFT 1
08 30400-01580 BEARING 1 6202-2RS
09 5190-070030-1000 VALVE, INFLATION 1
10 30705-1724 REAR TIRE 1 140/60R17M/C63S,
11 6KM0-110004 RUBBER DAMPER, SPROCKET SOCKET 5
12 6KJ0-110003 BOLT 5
13 6KM0-110003-10000 BUSHING, SPROCKET SOCKET 1
14 6KM0-110200-10000 SPROCKET SOCKET 1
15 6KM0-110002-10000 SHAFT SLEEVE, REAR WHEEL 1
16 3120924 CHAIN 1
17 6KM#-110005-8003 REAR SPROCKET 1
18 30204-080810 NUT M8 5 M8




REAR WHEEL




F12-V2 FUEL TANK

Item No. Parts Number Parts Name(EN) ty Specification

01 6KM#-121000-8001 FUEL TANK ASSY 1

02 6KJV-150900-8001 FUEL PUMP ASSY 1

03 6KM0-120220 HIGH-PRESSURE FUEL HOSE,II 1

04 6090-120220 FUEL FILTER ASSY, EFI 1

05 6KM0-120210 HIGH-PRESSURE FUEL HOSE, I 1

06 6NQ0-120001 FUEL PIPE, FUEL TANK 1

07 6KJ0-120330-10000 QUICK JOINT 2

08 6KJ0-150903 BUSHING 5

09 6KJ0-150902 SEAL WASHER, TOP COVER 1

10 6KJ0-150901 LOCK PAD, TOP COVER 1

11 30006-050020810 BOLT M5x20 5 M5x20
12 6070-120400 CLAMP Dia 14.5A 4 Dial4.5
13 6KM0-120002 RUBBER BUSHING, FUEL TANK 2

14 30204-060810 NUT M6 1 M6
15 6KMV-170200-8500 FUEL LEVEL SENSOR 1

16 30202-060110 NUT M6 4 M6
17 30601-111010 CLAMP Al11 1 All
18 30006-060025810 BOLT M6x25 2 M6x25
19 6KM0-120010 T-TYPE BUSHING ASSY 2

20 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2

21 6KM0-120001-10000 ROTATION SHAFT, FUEL TANK 1

22 6090-120221 RUBBER SLEEVE, FUEL FILTER, EFI 1

23 805A-120004 FUEL FILTER, EFI 1

24 6KM0-1202A0 HIGH-PRESSURE FUEL HOSE ASSY 1




FUEL TANK

F12




F13-A SEAT

Item No. Parts Number Parts Name(EN) Qty Specification
01 6NTG-200424 INNER HEX SCREW M6x25 2 M6x25
02 6KM0-130010 T-TYPE BUSHING ASSY 2
03 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2
04 6KM#-130100-8001 FRONT SEAT ASSY 1
05 6KM0-130106 RUBBER SLEEVE 1
07 6KM0-130205 RUBBER 1
08 6KM#-130200-8001 REAR SEAT ASSY 1
09 6KM0-130204 RUBBER MAT 2
10 30204-060810 NUT M6 3 M6

F13 SEAT ASSY




F13-B SEAT

Item No. Parts Number Parts Name(EN) ty Specification
01 6NTG-200424 INNER HEX SCREW M6x25 2 M6x25
02 6KM0-130010 T-TYPE BUSHING ASSY 2
03 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2
04 6KM+#-130300-8000 FRONT SEAT ASSY 1
05 6KM0-130106 RUBBER SLEEVE 1
07 6KM0-130205 RUBBER 1
08 6KM+#-130200-8001 REAR SEAT ASSY 1
09 6KM0-130204 RUBBER MAT 2
10 30204-060810 NUT M6 3 M6

F13 SEAT ASSY




F14 FOOTREST

Item No. Parts Number Parts Name(EN) Qty Specification
01 6KM#-140100-8001 BRACKET, LH FRONT FOOTREST 1
02 6KM#-140030-8001-0BP00 BRACKET, LH REAR FOOREST 1 MAUD SPIRIT BLACK
03 6KM#-140040-8001-0BP00 BRACKET, RH REAR FOOTREST PEDAL 1 MAUD SPIRIT BLACK
04 6KM#-140200-8002 RH FRONT FOOTREST BRACKET 1
05 6KM0-140103 FLANGE BOLT, M8x25 4 M8x25
06 30102-060012810 SCREW 1
07 0180-014010 WIRE CLAMP 1
08 6KJ0-140132 RUBBER, LH FOOT PEDAL 1
09 30105-050014470 SCREW 4
10 6KJ0-140151-2BP00 LH REAR FOOTREST SEAT 1 MAUD SPIRIT BLACK
11 A000-140142 PIN SHAFT Dia 8 2 Dia 8
12 A000-140106 LOCATING GASKET 2 2
13 5190-037813 SPRING 2
14 5190-037814 STEEL BALL 2
15 A000-140104 LOCATING GASKET 1 2
16 30802-00605 CIRCLIP 6 2 6
17 6KJ0-140150-2B210 REAR FOOTREST, LH 1 MATTE BLACK
17 6KJ0-140150-2BP00 LH REAR FOOTREST PEDAL 1 MAUD SPIRIT BLACK
18 6KJ10-140142 RUBBER ASSY, RH FOOTREST 1
19 6KJ0-140161-2BP00 RH REAR FOOTREST SEAT 1 MAUD SPIRIT BLACK
20 6KJ10-140160-2BP00 RH REAR FOOTREST PEDAL 1 MAUD SPIRIT BLACK
21 A000-140141 PIN SHAFT Dia 12 2 Dia 12
22 A000-140103-20000 SPRING 2
23 30802-00903 SPLIT WASHER 2 9
24 6KM0-140170 RUBBERS, FOOTREST 2
25 6KM0-140131-1BP00 LH FORNT FOOTREST SEAT 1 MAUD SPIRIT BLACK
26 6KM0-130123 LIMIT BOLT 2
27 6KM0-140130-1BP00 LH FRONT FOOTREST PEDAL 1 MAUD SPIRIT BLACK
28 6KM0-140141-1BP00 RH FORNT FOOTREST SEAT 1 MAUD SPIRIT BLACK
29 6KM0-140140-1BP00 RH FRONT FOOTREST PEDAL 1 MAUD SPIRIT BLACK
30 30102-080030810 SCREW M8x30 4 M8x30
31 6KM#-140001-8001-0BP00 BALANCE BLOCK, FOOTREST 2 MAUD SPIRIT BLACK
32 6NTG-200419 BUSHING 4
33 6KN0-140002 CUSHION RUBBER 4
34 30305-050112 WASHER 4 5
35 30102-050030860 SCREW M5x30 4 M5x30




F14 PEDAL ASSY




F15 ELECTRIC SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
01 6KMV-150100-A100 MAIN CABLE 1
02 806A-151302 FUSE 10A 3 10A
03 806A-151305 FUSE 15A 6 15A
04 6KM0-150340 FLASHER 1
05 8010-150002 CUSHION WASHER, FLASHER 1
06 6KMV-151200-8500 SWITCH SIDE STAND 1
07 8010-090005 BOLT M6x16 1 M6x16
08 7030-150005 TIE BAND 5
09 6KMV-001000-B400 ECU ASSY 1
10 6NT1-150600 HORN 1
11 30006-080014810 BOLT M8x14 1 M8x14
12 30006-050020810 BOLT M5x20 2 M5x20
14 6KMV-176000-8400 OXYGEN SENSOR 1
15 6GUV-151800-6800-M1 T-BOX 1
15 6GUV-151800-6900-M1 T-BOX 1
15 6GUV-151800-7100-M1 T-BOX 1
15 6GUV-151800-7300-M1 T-BOX 1
15 6GUV-151800-7500-M1 T-BOX 1
16 6KMV-150901-B001 RUBBER RING, T-BOX 2
17 30006-060012870 BOLT M6x12 5 M6x12
18 6KJC-177000-8000 REGULATOR 1
19 6KMV-150020-8004 POSITIVE CABLE, STARTER MOTOR 1
20 6KMV-152700-8500 GEAR CONTROL BLOCK 1
21 6KJ0-150500 RELAY, STARTER 1
22 6KM#-151000-8000 BRACKET, REGULATOR 5
23 6KM#-150101-8001 ADAPTOR CABLE, LICENSE LIGHT 5
24 31020902 BATTERY 1
25 0180-014010 WIRE CLAMP 2
26 6090-150500 DIODE, STARTER 1
27 8080-000002 CLIP NUT ST4.8 2 ST4.8
28 30110-481130010 SELF-TAPPING SCREW ST4.8x13 4 ST4.8x13
29 1080-150700 TIE BAND, BATTERY 1
30 A000-030005 TIE BAND BRACKET, TOOLS KIT 2
31 8010-150003 TIE BAND 13 5x250
32 9010-120008 SPONGE PAD, FUEL TANK 6




ELECTRIC SYSTEM

F15




F16 LIGHTS

Item No. Parts Number Parts Name(EN) Qty Specification
01 6KM#-160400-8000 LH FRONT TURN LIGHT 2
02 6KNV-160410-8300 LH FRONT POSITION LIGHT 1
03 6KNV-160420-8300 RH FRONT POSITION LIGHT 1
04 30001-060016810 BOLT M6x16 2 M6x16
05 6090-040302 RUBBER DAMPER 2
06 6090-040303 BUSHING 2
07 30110-481130010 SELF-TAPPING SCREW ST4.8x13 4 ST4.8x13
08 8030-040800-00001 NUT CLIP M6 2 M6
09 6KM#-160500-8000 RH FRONT TURN LIGHT 1
10 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2
11 6KM#-160800-8001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2
12 30206-060510 NUT M6 2 M6
13 6FIV-160600-6601 HEADLIGHT 1
14 6KMV-160100-8003 HEADLIGHT 1
15 6KMV-160200-8004 TAIL LIGHT 1
16 6KM0-160230 REAR REFLECTOR 1
17 6KM#-160420-8001 SPONGE MAT 6
18 6KM+#-160410-8000 SPONGE MAT 1
19 6KM0-160500-00004 FRONT TURN LIGHT, RH 1
20 6KM0-160400-00004 FRONT TURN LIGHT, LH 1




F16 LIGHT




F17-A DASHBOARD( TFT)

Item No. Parts Number Parts Name(EN) Qty Specification
01 6KMV-171000-8701 LCD DASHBOARD 1
02 30102-060016810 SCREW 2

DASHBOARD




F18 COOLING SYSTEM

Item No. Parts Number Parts Name(EN) ty Specification

1 8010-180024 CAP, WATER FILLER 1
2 30601-113010 CLAMP A13 2 Al3
3 6KM#-180003-8000 CONNECTING PIEP, RESERVOIR 1
4 6KMV-180200-8002 RESERVOIR TANK ASSY 1
5 6KM#-180210-8000 RESERVOIR TANK CAP ASSY 1
6 30006-050016810 BOLT M5x16 2 M5x16
7 30006-060020810 BOLT M6x20 3 M6x20
8 30303-060112 WASHER 3 6
9 30306-060112 WASHER 3 6
10 6KM#-181200-8004 FAN MOTOR ASSY 1
11 8030-040800 NUT CLIP M6 3 M6
12 6KM0-180004 CLAMP B28 4
13 6KM#-180001-8000 WATER INLET PIPE, RADIATOR 2
14 30006-060022810 BOLT M6x22 2 M6x22
15 6KM#-180002-8000 WATER OUTLET PIPE, RADIATOR 1
16 6KM#-181001-8001 DAMPING RUBBER MAT 3
17 9060-180029 RUBBER CUSHION TUBE, RADIATOR 2
18 6KM#-181100-8004 RADIATOR ASSY 1

1

19

6KM#-181000-8004

RADIATOR FAN ASSY




COOLING SYSTEM ASSY




F19-1 WARNING DECAL

Item No.

Parts Number Parts Name(EN) Qty

Specification

1

6NQ#-190002-6002 INSTRUCTION LABEL, SAFETY WARNING 1

58

* [ A WARNING )

Failure to follow these instructions may result in serious

injury or death.

@ Read the Owner's Manual carefully before riding. Do not
attempt to do any improper modification or customization
to the vehicle.

® Always wear helmet and protective gear.

® Use unleaded gasoline of 95 Octane or above.

® Do not touch muffler, radiator and engine when hot. Do
not touch rotating parts such as wheels during running.

® Drive according to road conditions. Slow down in poor
visibility and on slippery road surfaces.

® Have your vehicle serviced or adjusted regularly,
especially the drive chain.

® Do not run the engine at idle for a proloenged period.

® Always start driving at the 1" gear.

® Shut off the engine when the oil pressure indicatore®nais on.

CFMOTO,

'alLW ENQ#- 190002 6002 [U217

73

——

4XR2.




F19-2-A DECAL(NEBULA BLACK- ABS)

Item No. Parts Number Parts Name(EN) Qty Specification
01 6KMV-190301-8500-10 COMMERCIAL NAME DECAL 2
02 6KMV-190302-8500-10 CFMOTO STICKER 2
03 6KMV-190303-8500-10 DECAL 1, LH PANEL 1
04 6KMV-190304-8500-10 DECAL 2, LH PANEL 1
05 6KMV-190305-8500-10 DECAL 3, LH PANEL 1
06 6KMV-190306-8500-10 DECAL 4, LH PANEL 1
07 6KMV-190307-8500-10 DECAL 5, LH PANEL 1
08 6KMV-190308-8500-10 DECAL 6, LH PANEL 1
09 6KMV-190309-8500-10 DECAL 7, LH PANEL 1
10 6KMV-190311-8500-10 DECAL 8, LH PANEL 1
11 6KMV-190312-8500-10 DECAL 9, LH PANEL 1
12 6KMV-190313-8500-10 DECAL 10, LH PANEL 1
13 6KMV-190314-8500-10 DECAL 11, LH PANEL 1
14 6KMV-190315-8500-10 DECAL 12, LH PANEL 1
15 6KMV-190316-8500-10 DECAL 1, RH PANEL 1
16 6KMV-190317-8500-10 DECAL 2, RH PANEL 1
17 6KMV-190318-8500-10 DECAL 3, RH PANEL 1
18 6KMV-190319-8500-10 DECAL 4, RH PANEL 1
19 6KMV-190321-8500-10 DECAL 5, RH PANEL 1
20 6KMV-190322-8500-10 DECAL 6, RH PANEL 1
21 6KMV-190323-8500-10 DECAL 7, RH PANEL 1
23 6KMV-190327-8500-10 DECAL, FRONT RIM 2
24 6KMV-190328-8500-10 DECAL 1, RIM 2
25 6KMV-190329-8500-10 DECAL, REAR RIM 2
26 6KMV-190331-8500-10 DECAL 2, RIM 2
27 6KMV-190332-8500-10 ABS DECAL 2
28 6KMV-190333-8500-10 LH DECAL 1 1
29 6KMV-190334-8500-10 RH DECAL 1 1
30 6KMV-190335-8500-10 LH DECAL 2 1
31 6KMV-190336-8500-10 RH DECAL 2 1
32 6KMV-190337-8500-10 SLOGAN DECAL 2

1

33

6KMV-190338-8500-10

DECAL, REAR PANEL




i BRI, BT, PeRnod

1 L

0

=

B B | Rt ORE| MK | RERR\REAR RERGAH HERAHR

AR 19050 B500-10 | EREITE | | 1766l | | | JalooeEn | MEAH D0AE) HH | RRRE
SR 190800 B300-10 | BRI N | Bed7 | 1 | JblooeEn | WA |D0AE) HH | RRRE
B |60V 190305-8500-10 | AHEIEEII 1680159 | | LBl00eED MARR |0AE) HH | EARE
A0 190506 8300-10 | EFRREN | 30019 | | | JolooeEn |mEH D0AE) HH | RRRE
SR 190507-8300-10 | EFRREY M0 || JolooeEn | WA |D0AE) HH | RRRE
0190008 8300-10 | EFRREN | 0060 | | | JolooeEn |MEH |D0AE) HH | RRRE
AR 190800-8300-10 | EFRRTEN | 0030 | | | JolooeEn |MEEH |D0AE) HH | RRRE
SR 19081 1630010 | EFRRTEM | 01 | 1| JolooeEn | WERH D0AE) HH | RRRE
SRV 90812850010 | EFRREN | S0 | | | JoloosEn | WA |D0AE) HH | RRRE
SRV I9081-6500°10 | EFRRRY 10073 | | | JbloosEo | MARH D0AE) HH | RRRE
SRV 90814850010 | BRI | 3026 | || JolooeEn | WA D0 HH | RRRE
SR 190815-8500°10 | AR | S3ed6 | | | JbloosEn | MARH |D0AE) HH | RRRE
|60 190316-8500-10 | ARG | | 1oned | | | JLO100NED MARR 0E) HE | EARE
SRV 190817-B500°10 | GFARE N \150edd| | | JbloosEn |MARH D0AE) HH | RRRE
SRV 190818-8500-10 | GFAREIN \1990i2) | | JbloosEo | MARH |D0AE) HH | RERE
SRV 90819-8500°10 | GFRREN | 1ol | | |JloosEo | MARH |D0AE) HH | RRRE
SRV 90S2B500-10 | GFRREY |160e52| | | JBloosEo |MARH D0AE) HH | RRRE
SRV 9082 B500-10 | SRRV \ele) || JloosEo | MARH D0AE) HH | RRRE
SRV 90S-B500°10 | SRR (900136 | | | JoloosEn | MARH D0AE) HH | RRRE




¥ B = S Fi~ ST 1 # FEE ECE | AU | RhERmE | RhESE A
k:

01 GEMV-190301-8500-10 | f &S S 0AE | 94=19 2 JLE100#BD | 359 Al F =5 ¥ Btk EE

g B ESE =t B 1 # FEHAEE | YHELE e amEY || RhEEmas
02 | GBEMV-190302-8500-10 | CFMOTOWEAE | 134%20 2 JLEL10OH#BD | 7% ok Fm 1 $ FE Ak EE

= = = e o R~ | #tis 4 ¥ FEHMR (HEILE #HEFEEEN | hEFEEmdE
GEMV—-190326—A000-10 HY 50 A B5#*12 2 Hel10 WE . A il F iE HH ¥ T b B
T TR
= E = B FE F~F i & #4 # FTE MR (MHEIE #HEEEEN | EEE AR

GEMV—-190337-8500-10 mE LEd 115+8 2 Hel 10 W % % il ol ] 55 ¥ B A ok B ED




csn I o Il eoes

il — T

White

[#2] [T} sk [Re [®R] #w [swes[wens [ewsvEn] wesvea |

[0 [sw-wmervmre [maren [ | =

[iwea[sene] =x | an | sees |

[r=] me [ «x [re[sn] wn [swss]wsus [enswsn] sesves |

nmr-lww:-«wu-lu|ulurul:n||suuu|: = | seeu |

[ [snxn] = |

[ra] ns [ sx [ re [=&]

|22 |mr-mmrmnn—m BREA |u:m| i |

ne [swen[esus [ensnEn] easwea |
i [Fxza| =W [ mw | sves |

WREBRR

2] ns [ s [re [ma]

[52 [swrsmon-sma | oo [ew] 2 |

e |
i sz =w | mw | eesss |

it BEEImmEE, EEETARUEN, FEEELInE

swe [ e

6KMV-190300-A000-10 4™ M5 3% B L
EHERE

il L] 1 Ri |®R il ettt L L L R

o [av-1marr-ssm- o | e s | 2 |meesomo | sese orus] exe | seme

= [owv-rmam-ssm-o | G (s n | 2 |meeowom | sees oras] exe | seee
3

[e=] [ [

ew [ RT[mE] we |

S¥En

[enus[ensvEnenswea]

[ R e ] G Ll

[smein mm [ g2 sumegsas|anus]

Ghe | axme |

|u| e | e | T ||r|| Wi |§rﬂ|u—.pap|u’rin| ERET EA |
|:.-|mr-wuss:-mwu| e |u\h|:| 3 |_muu-w|q¢¢s| =5 | wit | R |
===
) T Pry R mE| e ATER |GWLE|ESETEN | BBETEA
S [aR- 1w a0 [N E B | s | 1 | LEosE sREE AR L] £x 6l
o |- 1wt 50010 [fE B | Smeis | 1 | AEOGEE) SxtE |[iEE L] &% Sk
=] ma [ ee [ri[ea] i [2wen [enus [epsvan]enswea|
|w |alr-|wss=-ﬂwww|=r;ll:nrllmﬂal 1 | Juimmo |I!Ncﬁ |'.v’rl.¢| ' | sxal |
e
[=] [ [ &x [re[mR[ wn  [swes [esus [wssvin [essves|

[t Jmur1mmsssmo-to [ smuan [ue

IEESIEETIIETEETTE

e ——
[Fa] L) [ #® [R¢ [WR] ww | sws8 _ [usus[usssEn[usssca| [#%] ) [ #e [ re [®a] #w [swna [wsus [ensusn [ enswea |
[2# [awrmos s ojg @A Tfmez] @ omonimo[FseeBempsnlns] Gre | Seee | [ [ owsmamo-n | Graen [mes| 1 |aom [stes | =8 | &k | === |
h . e

Lk i B [®R| ##  |SF88 | S8 (B VER GRS
03 | e - as0s-on- 10 | AEEER T | 1eea | 1 | JlEmem | F %S [D6ET L el
04 | E-os0s- o 10 | AFEERT | Geedd | 1 | JlEmem |F %S [D6ET LLd el
05 | s - w010 | AEEERN [1ee1ss] 1 | Jnmem [§ite (osEE | #s L
08 | S-S0 0010 | APEERN | sew |1 | Lnmem |Fate |osuE | e el
07 | EW-1emoT-Eor-10 | SPEEERY (2104 1 | JLnmem |EALE |DeEE | Ee el
OB | SV -1SI0E-E00-10 | APEEEN | Swa |1 | JLnmem |FatE |osuE | e el
09 | S-S0 10 | SPEEEN | Sees | 1 | JLEmeE |FatE |osEE | e el
1o [ mw- om0 | eEeen | sea | o | enoen |Seee |osaw | mw EETT
11 [ - moo 10 | egea | s | o | oo |Seee |osaw | mw EETT
12| B -1 S 0010 | APEERY | 1mem [ 1 | JLEmem |FatE |osuE | e e
13 | S-S 0010 | APEEEN | tex |1 | LEmem |FatE |osEE | e L
14 | - w0010 | AEEERE | o | 1 | noen (S e |osuw | mw ELTT
16 | m- o -moo 10 | EEER] | otes | 1 | jlnoen (S e |osuw | mw ELTT
16 | oo w0010 | FEEERT |19 | 1 | jnoen |Seee |osuw | mw ELTT
11 | - w0010 | FEEEAE (] 1 | noen |Seee |osuw (| mw ELTT
16 | - e e e 10 | FEEEEN | shem 1 | JlEmem |F %S |D6ET } L) AxEd
19 | - e -wer 10 | FEEEEY | 1meiz [ 1 | Jllmem |F %S |D6ET Lid et L]
20 | e-eai-wor 10 | ARV |2aseni( 1 | JlEmen |F %S [D6ET LLd el
21 | e - s wer- 10 | FEEEAW | s | 1 | JlEmem |F %S [D6ET LLd el




e B B33 R T # # FTESE |REUAE (| EEEEM (S AR
23 |BEMV-190327-8500-10 | ATH: S@05HE | 474=181 2 | BO#B+3IM 9080 | FE LA |[2DFAILE 1A WE A B Rl
25 |GEMV-190329-8500-10| 55 S0 | 450%172 2 SO#B+3M 9080 | A |[2DFRITLE T W Y BE R
23
_,.»f;f::::’ J— — '::CT:H_
= 25 —_—
/_,-" o~ B N— "-n‘_‘\
/ e e
7 i T \\\
g N\
4 = X N\
Y, Yy AN
/ k!
j/f // y NN \f‘
\\.\' "'\-..
..""II.,-"' / / \\ .-“\-“.,_
."IlI ."'ll r ;"f R "I". A
L # M
."'I- .-"'ll .""- ."'-.
Y A\

5 E 5 ¥ Rt | #E H # FmE mF HEILE #HEEnEM et s
24 |GEMV-190328-8500-10 |8 880545 1 33022 2 |B0#B+3M G080 | WF 3% 36l 53 A R0 40 5 9% | 2 DA B 8] ird I S Bl
5 B = ¥ R | #E o # FmEm R HEILE #eEEfmEd(#HEEms s
26 [GEMV-190331-8500-10 |54 W5HE 11 | 330222 2 |S0#B+3M GOS0 | W 3% 90 o 22 65 50 40 590 | 20 Aol B A INF B gl




FE 5 Bl =5 <% o F=F s 4 # FEEE (HEUE REFEFEEMY | HEEFEaaR
27 | GEMV-190332-8500-10 ABSW, {E 69=%15 2 JLBLOOHBD | 35 Al = £k FEAEH EE
FFE &5 E = = F=F B 1 # e Ea R REILE | WEFEEEH HEFFmaE
28 |BEMV—-190333-8500-10|7 5B W5{E 1 | 528%85 1 JLELOO®BD FE Ak 3 D~ 500 BE ¥ O ke
29 |BEMV-190334-8500-10(35 5 EEW5TE 1 | 52885 1 JLEL1OO#BD o 3D 5 BE ¥ bR
28 _ T
29 P
— _h ; _ I —:_::5.
FF 5 B = =% F=F s 1 ¥ FHESE HELE #HEFEHEH NEFEEaLE
30 | BEMV-190335-8500-10 | Zo4r BEWSFE DD | 118#15 1 JLELOOHED EEVeeqh | 2DpHcs BE 1 3% ek B
C——
e B = S e FL=F i = ¥ FEEEE (REBEUIE (HEFmEA EEELR
31 BEMYV—-190336-8500—10 | A5 5rEBWEIE T [122%15 1 JLE10OHED FEAE ek 2 B0 BE LR B phEE
|
F 5 E 5 S R=F = #4 # FEAE | HEULE | REREE HEEamdms
33 GEMY-190338-8500-10 [=E okl 128%19 1 JLBLOO#BD | &3 :qh FmE 4 ¥ T Bl EE

\_/ MORE FUM /’/




F19-2-C DECAL(TURQUOISE BLUE-ABS)

Item No. Parts Number Parts Name(EN) Qty Specification
01 6KMV-190301-8500-12 COMMERCIAL_NAME_DECAL 2
02 6KMV-190302-8500-12 CFMOTO_STICKER 2
03 6KMV-190303-8500-10 DECAL 1, LH PANEL 1
04 6KMV-190304-8500-10 DECAL 2, LH PANEL 1
05 6KMV-190305-8500-10 DECAL 3, LH PANEL 1
06 6KMV-190306-8500-10 DECAL 4, LH PANEL 1
07 6KMV-190307-8500-10 DECAL 5, LH PANEL 1
08 6KMV-190308-8500-10 DECAL 6, LH PANEL 1
09 6KMV-190309-8500-10 DECAL 7, LH PANEL 1
10 6KMV-190311-8500-10 DECAL 8, LH PANEL 1
11 6KMV-190312-8500-10 DECAL 9, LH PANEL 1
12 6KMV-190313-8500-10 DECAL 10, LH PANEL 1
13 6KMV-190314-8500-10 DECAL 11, LH PANEL 1
14 6KMV-190315-8500-10 DECAL 12, LH PANEL 1
15 6KMV-190316-8500-10 DECAL 1, RH PANEL 1
16 6KMV-190317-8500-10 DECAL 2, RH PANEL 1
17 6KMV-190318-8500-10 DECAL 3, RH PANEL 1
18 6KMV-190319-8500-10 DECAL 4, RH PANEL 1
19 6KMV-190321-8500-10 DECAL 5, RH PANEL 1
20 6KMV-190322-8500-10 DECAL 6, RH PANEL 1
21 6KMV-190323-8500-10 DECAL 7, RH PANEL 1
24 6KMV-190327-8500-12 DECAL_1, FRONT_RIM 2
25 6KMV-190328-8500-12 DECAL 2, FRONT RIM 4
26 6KMV-190329-8500-12 DECAL_1, REAR_RIM 2
27 6KMV-190332-8500-10 ABS DECAL 2
28 6KMV-190333-8500-12 LH DECAL 1 1
29 6KMV-190334-8500-12 RH_DECAL 1 1
30 6KMV-190335-8500-10 LH DECAL 2 1
31 6KMV-190336-8500-10 RH DECAL 2 1
32 6KMV-190337-8500-12 DID DECAL_1 1
33 6KMV-190338-8500-12 DID DECAL 2 1
34 6KMV-190339-8500-12 LH_HEADLIGHT GUARD_DECAL 1

1

35

6KMV-190341-8500-12

LH_HEADLIGHT_DECAL




36 6KMV-190342-8500-12 RH_HEADLIGHT_GUARD_DECAL 1
37 6KMV-190343-8500-12 RH_HEADLIGHT_DECAL 1
38 6KMV-190344-8500-12 MIDDLE_DECAL 1
39 6KMV-190345-8500-12 FCC_DECAL 2
40 6KMV-190346-8500-12 KYB_DECAL 2
41 6KMV-190347-8500-12 BASF_DECAL 2
42 6KMV-190348-8500-12 NGK_DECAL 2
43 6KMV-190351-8500-12 TOTAL_DECAL 2
44 6KMV-190352-8500-12 SLOGAN_DECAL _1 1
45 6KMV-190353-8500-12 SLOGAN_DECAL_2 1
46 6KMV-190354-8500-12 BOSCH_DECAL 2
47 6KMV-190355-8500-12 MAXXIS_TIRE_DECAL 2

2

48

6KMV-190356-8500-12

MORE_FUN_DECAL




[ se--asmosnms, smes, somsmss, SEnen

— .

6KMV-190100-A001-13 AMAMEFE &2 FR

— — R J(J:ﬁﬁml@
— e
7] e an wn | smes|weny |[wesmay weswea] [se 'T] an ee [nea] wn  [swes[venafveszar]vesmen
E -0 |58 KWE | ELEI L Erm® ] 11 | % AW TERWE | 1wt B ] L EE=" 1
B = [ 72 2] v [uve [vova[nesnse ] vonmaz ] W 5 e ] | e e | & nes sl [ aees

[ [ e[ mmewm | vome | & [ enan|unzm] 7m | wn | mess |

F[ = 6 ]

| [ |(l|-.n.l£-i.u—.: |(;|olw|: |.;.-:n| T |.'| .n..nu|

( )

x
=

5 [ e [no[sa] vv [swws[vana[seaner] vannea |

] O N 2 ) T ) 0 T e O e s o e T
: o [ mwwn [ | 2 [aneanjiren] v | us | mess |
{ —
= .
=] " D 0 I 0 e e |
= [ e | ne [RR| #F  [SREA|eERE|eEavEy| BeARER | e N T e e N T [=] T [ en [ [oa] wn[swws[vena[pesman|nesmen |
B o wew [ [ v [+ [ n ]| aw | wesw |
——— =

) N wkE| s —

D\
= wkE| s = - = {
= 3 [ e T e e T e ! |

F[ = [= [ [m] =

[ ez [

[sewsuans [umams o] vanmea |
™

| e T

&E=r

iE: RGN e, BRHET AN, AR

L M

vi[vena[panrE

st

[=] I [ == s [wenafuenman [uennen |

e e = 1
L !

o = = [=[» 0 O e |

En

| T T === |

W

[ or =] [evs[saus[saswse] spnmas ]
I e T |

=] [ Joa]

o e g e I e

e n e [wm [wan a]wen man | wan mea |

[na] wn | mnas |

(s TS,

) I T

o e e

[==[oa] v
+ fw s

Travs[seralnemmanneanes]
o o N

W

e e ] |

I o e T

BEE
FRETRTANER

] T [ o [==[ma] wv [swes[vens]oesvan|wenmes |
|u rm..n.no.u-.‘ln:ms'l.uu.l 1 |‘| Lt W n | T |
[ e ol I 0 I ) e e e | [ e o 0 I ) e e |
[ [eivera-sae-sa v [ | = [ in[rrn [ormn|_ww | wraw | T T A T P T |
vaus [wesngy] senmen
eux| gr | anas
wrux | mn | meas
[ ]
o L o Y T s O e |
3 T e e e T e T |
( ) B[ w5 [ ] = e vema]
(e o e A R |
=] T | I ) e e |
[— posp— o e i e B e o e I T —
e
D ToraL
= = % | nv [sm] wm 1
M e LT e T EED
o [u T T EED
= [u nE THEED
e [ N THETD
o [u T TEEE
-_, i [ e T EET
s [ Eranmn D ] O s e ] |
- o o I EED [ et s i I |
» ar e T EED
i [ T TREED
o i [u N T EED
o [ N TEED
s [u i wennm | T EED
i [u AN T EED
o wranan | T [l sn [xe [an] wn [umes [noma[nommae] ansmas |
Sl P ™ e e [aw-iiisi-seis | smwm Jues|: o anfzresfornn] wn | mess |
i [u | wwma [0 THEED
0 [eranee THEED
[ 1| ranmn THEED L ¥




Fi= = = E-E 3 =t = 44 8= o TR R | RS el me | RS S T At | hh S T Ak =2
=S EENV - 190 135 SS00 13 |7 S ERSTE | |[S47= 104 1 =3 BTt =Ta] FE M5 M R | Do oS = o FE MG e T
=a SEMV 190134 SS500 13 |[& G EERsEFE | |S52« 104 i | M SS90 FE M e o | =D L = =g

= = L - =t = =t = i R | BSEETEL rr | RS e T a4 S e T e =
=0 GSEMV 1901535 SS500 15 | S EERSTE Il |1 18=15 1 S SS90 FEHE Wk | DFo g mE = e FE 5 Teh =
[ =
= = = E & F= =t = = #= = R W | ks L e | oSS s T At S By i A=
=3 | SEMV-190136 SS00 135 | S5 ERSFEN |1z2z=-15 i | M SS90 FE M e | 2o oE L-oF = BE 5 =
. |

P = 4% ==t = At R L | RS SRSl | RE S T G of | RS S s T AR

<] EENV - 190 137 SS00 135 | DIDRES T= 1 ZEZD A= SN 1S0moF e | W dh | Db = = = FF 53

== = = B =t = AR R | RS | RS ST st | RSB e T a2

<] SEMV 190138 SS00 15 |DIDRSTE Il |20d=sd= 1 SN 1S0moS%F e | s s s h | 2Dl S = 5F B2
e = L% - =t L Aot 4= = T BE S L | S S s T At el | R S e T AR
Z4 |sEMV 190139 s500 13| A G FE 47 & SRS 7 LAd=ST i | S 1S Omoi Y B 5 ok 2o e = e FE 2 dhiEE

5 |sEmMV 190141 SS500 13 = AV FE AT RETE EE g 100 i | S 1S Omoi B A ok et el - L F = =g A EE
I 4

25

~=em—




FFE =3 22 R 45 Bk Lo o & ECE = S SR B py | RS B s T e Lol
Ol |SENMV-190101-8500-15 | 5 5 RSETE 1OS= 1S = S 1S OmoSE BE | o e i ol | L = B s e
)~ |
3 = 45 B =~} EoF 3 At ¥ o T S SR | RS EE L rE | b e s ik A &S s T A=
oz EEMV - 190102 - S5S00 - 12 CFMOTORS FE | 130=20 = SN 1S0m 5§ BE | =G SR =l Lo F FE ¥ vh T
I: T
—
FFE =3 = 4% B = ~i E o 3 At ¥ o T S SR | RS S L e e T e S B e i Ak =R
== SEMV- 190101 —&000—1 1 0 SERE T Sle S = =M 1 S0moS% B | S e il o ol ] Lo F o FoE s e e
' o
= = 5 =i L 1 ¥ = R R | RS SRSy | ks B0y TSk A LR ]
F- ] SEMV-1901 27 -SS00-153 |GifSERsFTE | | 1T 4=151 = <1 T T BE - e | 2D 3 == 2 e ppm B
=4 SEMV- 1901 25-S500-13 | S fSRsE 7= | ETA=1D = <1 T T BE - e | 2D 3 == 2 e ppm B
=5 SEMV - 190129 S500 13 | fifeESEiEFEIl | asos172 = =M SED0 FEHo e b | 2D AT =R g i e
e EEMV- 1901 31 -S500- 13 | i fSqRs 7= 1 ETA=1D = ZM SS90 FE M 0 | 2D 5 = - W A
=23
= 4
25

=

45

A=t =

= T SR

S 555 5l pE

5 S s TR Sk A

S5 o T A=

g

SEME

190132 —S1ad

10

ARSI RETE

SN 1 S0OmoME B

FE MG M R

=

=

FE G

—_—0




SR M = ¥R o s 1 ¥l FEHR | NEIE SEFRamEl |t
36 GEMV—190142-8500-13 | A ATHEAT S SEWE £ | 144+37 1 |[3M 180mcic 3 | R e 0l | 2D G0 EE 9 ¥ FE ahEE
37 GEMY—190143—-8500—-13 o BT HEAT WHAE 224100 1 M 180mcie | e nl | 2D S EF 9 ¥ FE ahEE
. v
av
r a5 E S EE F.=F i = 4 # FEHAE (EE  hWEEaEM | EEmas
38 | BEMV-190144-8500-13 | @A EW{E |153%15 1 3M 3690 FE AR gk | 2D 9L EE #H ¥ G ahEE
C— —

P = = = ESE i & * # FEHME | MRS MEFmEH | iEFmid s
30 |6EMV-190145-8500-13 FCCHs A& TT=7T7 2 AM 180mci® BH (370 Wb | 2D 30 B =8 ¥l ki EE
e B = ES% R =F = 1 #l FEHME | HEVE  #$SEEamEH | $hER s
40 | GEMV—-1901 46—8500-13 | EKYBWiIE TO9%25 . M 180mciE M | 35 ol | 2D~ B =9 % e bR

/ )

{ A
e = BE = B o R & 4 FEHME | HEIIE SHEFmEHS | EFadE
41 | GEMV—190147-8500—13 | ELBRF= 0 £ | 80+42 2 3M 180mci®E B | FEAC A Bl | 2D 50 =8 % O ahEE




5 | a¥ | R | # 1 ¥ REANE | HEILE | HEFOEH | HEEFELE
42 | GEMV-190148-8500-13 | NGEWS{E | 8043 | 2 |3M 180mei® M0 | 5 0696 il | 2D RS ik gl Rk
5 5 <33 R | #h ¥ FEANE | HEILE $EFmEd| HEFELE
43 | 6EMV-190149-8500-13 | 36076 [107+24| 2 [3M 180mci B | 59096 Al | 2000 SRS ik d o ik
& 5 H ¥ Ff |8 HH REWE | RELE HEEREM | HEFEDLE
44 | BEME-190151-8101-12 | HERWE | 131#36 | 2 [3M 180mei% 8 |5 90 9% b | 2D/NG0 B ik 2l R

II/-_-\ ™,

k’\_..- J/"x

|




FF 5 E S ¥R R~ | # & 4 FEHER (HEIE REEEEY | HEEads
45 | GEMV—190152—-8500—-13 | O SR IE T (122+34 1 [3M 180mciE BH | 7 Heab | 2D S0 HE 5 ¥ e ahEE
_'“‘"E-H__h_ mkl
FF 5 E S5 5 ¥R R~ | &= 4 # FEHEHRE (HEIILE HEFEEMS | HEFadaE
46 | GEMV—-190153—8500-13 | S WEFE T |123+25 1 3M 180mci® BH | /=% Ao | 2D~ LR B ¥ e ah B
_— i
I Vi
5 = =F R~ | &= 4 ¥l FEHME|MNEIILE (#EFoEMH | HEFamidaE
47 (GEMV-190154-8500—13 T HE Wl 14940 2 [3M 180mciEE |79 e ab | 2D~ SILEE LR 5 el EE
F 5 = =2 R~ | & F4 # FHER | NHEIILE SfEFHEH | HEFELtE
48 [(BEMV-190155—-8500—-13 |1F Sl WL | 15238 2 AM 180mci¥E BH | WF 3 ¥ pl | 2D~ 50 BE 5 ¥ ek EE




5 B 5 coF F=F | #&= 14 # FEHER ( BEINE | HEEoE | REEamas
49 (BEMV-190156—-8500-13 (MORE FUNNLFE [86+ 16 2 3M 180mci® B4 | B il | 2D SI0EE 3 ¥ Ol EE
F & B 5 = Rt il # # FHEER BRI EF R EEEEM | EEEaE
50 |6EMV-190157-8500—13 | Ls2WiiE 107+24 2 IM 180mciSBH | FE A il (2D BE £ ¥ b EE
FFE = FE = B R~F |8 # ¥l FEE R (R EEOLEE | R E
51 [BEMV-190159-8500—13 |MOTO-TRONRLFE (107+24| 2 |3M 180mci®ERH | 3= e300l (2D~ SEE A ¥ FE LAl EE
FE & == B R | #i= 14 # FEHAR HEILE (HEEoEY | HEEads
52 | BEMV-190161-8500-13 B e b TE BE*19 2 |3M 180mciEWH | FE AN | 2D S0 EE 2 ¥ FE Ik ER

l'fl-h-\

S




F19-2-G DECAL(LAVA ORANGE)

Item No. Parts Number Parts Name(EN) Qty Specification
01 6KMV-190101-8500-13 COMMERCIAL NAME DECAL 2
02 6KMV-190102-8500-12 CFMOT O DECAL 2
03 6KMV-190103-8500-13 DECAL 1, LH PANEL 1
04 6KMV-190104-8500-13 DECAL 2, LH PANEL 1
05 6KMV-190105-8500-13 DECAL 3, LH PANEL 1
06 6KMV-190106-8500-13 DECAL 4, LH PANEL 1
07 6KMV-190107-8500-13 DECAL 5, LH PANEL 1
08 6KMV-190108-8500-13 DECAL 6, LH PANEL 1
09 6KMV-190109-8500-13 DECAL 7, LH PANEL 1
10 6KMV-190111-8500-13 DECAL 8, LH PANEL 1
11 6KMV-190112-8500-13 DECAL 9, LH PANEL 1
12 6KMV-190113-8500-13 DECAL 10, LH PANEL 1
13 6KMV-190114-8500-13 DECAL 11, LH PANEL 1
14 6KMV-190115-8500-13 DECAL 12, LH PANEL 1
15 6KMV-190116-8500-13 DECAL 1, RH PANEL 1
16 6KMV-190117-8500-13 DECAL 2, RH PANEL 1
17 6KMV-190118-8500-13 DECAL 3, RH PANEL 1
18 6KMV-190119-8500-13 DECAL 4, RH PANEL 1
19 6KMV-190121-8500-13 DECAL 5, RH PANEL 1
20 6KMV-190122-8500-13 DECAL 6, RH PANEL 1
21 6KMV-190123-8500-13 DECAL 7, RH PANEL 1
22 6KMV-190101-A000-11 MODEL DECAL 2
23 6KMV-190127-8500-13 DECAL 1, FRONT RIM 2
24 6KMV-190128-8500-13 DECAL 1, REAR RIM 2
25 6KMV-190129-8500-13 DECAL 2, FRONT RIM 2
26 6KMV-190131-8500-13 DECAL 2, REAR RIM 2
27 6KM#-190132-8100-10 ABS DECAL 2
28 6KMV-190133-8500-13 LH DECAL 1 1
29 6KMV-190134-8500-13 RH DECAL 1 1
30 6KMV-190135-8500-13 LH DECAL 2 1
31 6KMV-190136-8500-13 RH DECAL 2 1
32 6KMV-190137-8500-13 DID DECAL 1 1
33 6KMV-190138-8500-13 DID DECAL 2 1




34

6KMV-190139-8500-13

LH HEADLIGHT GUARD DECAL

1
35 6KMV-190141-8500-13 LH HEADLIGHT DECAL 1
36 6KMV-190142-8500-13 RH HEADLIGHT GUARD DECAL 1
37 6KMV-190143-8500-13 RH HEADLIGHT DECAL 1
38 6KMV-190144-8500-13 MIDDLE DECAL 1
39 6KMV-190145-8500-13 FCC DECAL 2
40 6KMV-190146-8500-13 KYB DECAL 2
41 6KMV-190147-8500-13 BASF DECAL 2
42 6KMV-190148-8500-13 NGK DECAL 2
43 6KMV-190149-8500-13 360 DECAL 2
44 6KM#-190151-8101-12 TOTAL DECAL 2
45 6KMV-190152-8500-13 SLOGAN DECAL 1 1
46 6KMV-190153-8500-13 SLOGAN DECAL 2 1
47 6KMV-190154-8500-13 BOSCH DECAL 2
48 6KMV-190155-8500-13 MAXXIS DECAL 2
49 6KMV-190156-8500-13 MORE FUN DECAL 2
50 6KMV-190157-8500-13 LS2 DECAL 2
51 6KMV-190159-8500-13 MOTO-TRON DECAL 2

2

52

6KMV-190161-8500-13

CONTINENTAL DECAL




e = B S L E & EL g = T S R 5l e | s es T ak i R B e T A =R
Ol |SEMV - 190101 -SS500-135 | FEsS 55 RETE P T=T = = SN 1S OmoF BE | S WG i Lo F 2] e vk S
.~
= PH == 45 9 LS = . A ¥} =TSSR | RS S eE | kS S o Tk e S S T A=
oz GEMV - 190102 S5O0 12 CFMOTORE FE | 1LZ0«20 = EM 1 S0m o5 WE | =g i =l L--F 2] e SR =
I::‘ T
_—
FFE =3 = 4% B Lo Eo8 3 At ¥ = T S SR | RS S ey 5 S s T ke Lot i ]
BE SEMV - 190101 - &000— 11 = RRE TE Slw S = EM 1S0mco=F 0F | =g ¥ = o= L-..E =] FE M5 el
Lol -
P P -= 4% K Lo Lo At ¥ o B | kS Sl ey | s B Tk At 5 5o T A=
2= SEMYV-1901 27 -SS00-135 |G SEsFTE | |17 4=151 = <1 T T=Ta] B - oh | 2D S = - g ahe i Bl
=4 SEMV-1901 25850015 | S fSRsE T | Z2TA=1D = <1 T T=Ta] B - oh | 2D S = - g ahe i Bl
=5 SEMY 190129 S500 13 |frfESisE = Il | ASo=172 = =] W1 t=Ta] FEHo ¥ b | 2D AR &= 5 g e i
=& GEMY 1901 31 SS00 13 | &5 SEs T ETA=LD = =] W1 t=Ta] FEHo ¥ b | 2D AR &= 5 g e i
2z 3
A §
25

4

e ==

45

=

1 #=

o D SR

S S g e

LR S

S 5 O T A=

SEMNE

190132 —S100

1o

ARSRETE

=

1S0mois B3

FE M MR

-

=

FE M




Fi= =3 PE = E=E == == 4=t 4= =P | SSEEeE | BSES E A (NS =
=8 EEMY 190 133 SS00-13 |7 S EERETE | |S47= 104 1 == B T-1=Tu] FEMS M AR | SDeh- O = FE M R
=9 SEMY 190 134 S500 13 |& S ERSTE | |[SS2« 104 i | S Z&E90 FE e 9 | sDah T L- =) ¥E = s

5 S SR e | RS SO TR A

= B = BT =t = =1 5=
=0 GEEMV - 190135 S5S00 13| =5 BErRsTE Il |118=15 1 S ZS90 FE S MEdh | ool ny = FE 5 R =
[ o~
= = B = = ' ==t = it ¥ WETE PR W | b5 | b5 EEEsTE S | RS B TE AR
=3 | SEMV 190138 SS500 13 | &S G ERsFEN |1z2=15 1 M EE90 g e e | 2o il e L-F =) =g Al e
_ -
Fi= -3 B = =T o = =F = 3=t 4= TS | SEEErE | AEEEA | SiE e
13 | DIDRS FE I IO AT SM 1 S0mooE E | 3 ¥ e i | 20D 5 e L- - = T Ea

== EEMVY 190 137 S5S00

= =t L =T AR R | hSEE L
B5S500 13 |DIDKRSTE Il |204=42 EM 1S80mcS e | s 9 | 2ol 9 )

‘]’*;

Wy S e T Bk | S S e T Ak =2
F s =]

= M=

=3 SENY 19013

= P -= 4% B m=t = At 4= = T O W 55 e | b5 e T ECer | RS B e T Ak =R
Z4 |GEMV 190 139 =500 13| % Gy B 47 4 SRS 7 1443 T 1 S 1S Omo B3 BE 5 o e e el - L- - = BE s EE
13 = Av FEAT RETE ZE24e 100 1 M 18 0mcdS = | FE MG | 200 SAE 9 ) FE MG EE

=5 SENY 190141 =500 o
TR

35




o B 5 =S R=F iy = 1 #l FEmEmE A (REULE EFaoE et
a6 GEMV—190142-8500—13 | I ATHEATHF SLWE 1E | 144%37 1 M 180me B9 | A0k | 2DK S0 =8 % FEAE nhEE
37 GEMV— 190143 -8500—-13 A HHE AT W e 224%100 1 AM 180mcyt B3 | A al | 2D S EE =8 % e b EE
. . ]
3T
Fr = E = 5 ¥ R~ | #& 1 # T EAEE | EE  SEFEEmEM | hEEmaE
38 | GEMV—-190144—-8500—-13 | ASrE WL [153%15 1 aAM 3690 FE e ab | 2D G EE E-2R 2 FEAG ahEE
C— B—

5 =5 S o =i it e FEHME | NEIE HEFEoE | WS
39 |6EMV-190145-8500—-13 | FCCWsAE TT+T7 2 3M 180mci®E B (3E 0% M ih | 2D~ B 8 #| FE L ahEE
== B = EE U R | # & #4 # FEHME | HEINE (HEFEEM | hEEEmidas
40 | BEMV—190146—8500-13 | EKYBWS{E TO*25 @ 3M 180mciEBH | FE R b | 2D~ 50 BE -2k FE G i EE

/ )

{ A
& = = B R =i £ 4 #i FEHEE | SEUE #HEFEamEd | W EEmadE
41 | BEMV—-190147—-8500—13 | P BFF=Wi £ | 80=42 2 3M 180mciE B | 3FE 9 fb | 2D~ 510 EE = ¥ FEA hhEE




F 5 = = A ¥R R~ |[#&#% A4 FEMBE | HEIILE #EFEEM | HEFaamE
45 | GEMV—190152—-8500—13 | &1 S W5 3£ 1 122%«3 4 1 3M 180mci?E 81 | =5 S hk | 2D~ SN0 EE =6 ¥ T il EE
§ x_ﬁ_‘l
Eh e = A ¥R F.=F B A1 # FREMRE |NHEIILE HEFEEHS | HhEFEaE
46 |BGEMV-190153—-8500-13| O WFE I (12325 1 |3M 180mci® BH | JL a0l (2D~ S0 EE o ¥ FE Gl EE
i
F 5 B S5 E2F Fo~F | & 4 # FE MR | HEVLE  HEEEES | HEFEEaE
47 |6EMV-190154-8500-13 T Tl 14940 2 |3M 180mciE 8 (FE S ab | 2D/ SILEE ¥ FE e b EE
Fr 5 =5 R F=f = 4 REMEBE | NEIE #$EREEEMS | SEFEamdE
48 (BEMV-190155-8500—13 |1F Sl miE (15238 2 3M 180mci¥ Y | HF 3¢ ¢ b | 2D~ 50 B =8 ¥ =k EE




F 5 e = E R~ | s #4 ¥ FEEHAEE (NEULE ($HEEaEd | HEEamdE
49 [BEMV-190156—-8500-13 |MORE FUNWRLAE |[86=16 2 3M 180mci® BH | 7 ¥ b | 2D~ SLEE #A ¥ FE G hEE

F & B = =% R i o= 1 # FTEHESE BN EEEGES | EEomds
50 |GEMV-190157-8500-13 | Ls2Wy1E 107+24 2 3M 180mci BH | 3= e b (2D~ 50 B #A ¥ FE % ah EE

5 S R R~ | & #4 # o R (EhEEAEE | fhEEmEH

51 [BEMV-190159-8500—13 MOTO-TRONNEFE [107+24] 2 |3M 180mciERH | 5= W6 0h (2D STLBE 1 ¥ TG b EE

FF 5 3RS SoF R~ | #s= EEE FEHME (HEE S ESTaE | hEEEmaas
52 | GEMV-190161-8500-13 £ R, AE 88=19 2 3M 180mci® BH | 5 A3l | 2D SILAE = ¥ HE G b EE

l{--\.\\'l

I




[] ser--smoensas, saee, submmy, SERz

— -

6KMV-190100-A001-13 MAENETE 2 A,

- ) N'E
B e s KIGHRC &
-~ TR
= D an | ne [w8] wn  |snes]wens [wesnan|esnea] [=5 D an e a[uennan|venren
=8 BT | [410104) I ke | WES W [0 NE Lid & 1 AN TERNE Bt L Erak
[==] [T] sw | ne o] w#n  [wwes [wens s snmas] venmea | 0 B 1 frznied witse |Eesw|orwm| e Kram o - ANBTME 1 Jmu enm|  mm wram
[ [ s ] maema ] & [ wean|mnrn | 7w | ww | mes | % v
f— ] 37
| = EO I 0 I D e e |

| 3 |(l|-.n.l£-i.u—.: |(;|o|w|: |.,u:n| T |.| .n..nu|l [

( )

-l| | e |

] D [ en [r=[sa] wn [swes]wens [wesmar | venmes |

[==] " se [ ne [na] wn [sewn[uens]vesman] wesmen | | e e e R T e O T T
[ [ [ aaws [ [ & [mans] m [ ox | wms |
—_
[ e )
o I ) ) |
= [T I E= [RR| #h |RERE|GERE|eEATES| 6 EEEEL A N T [=] 'T] [ =n [ee[oa] wn_[swws[vena[eesnsn[nesmes |
3 oen| s [ o-seivsseea] rwwm [rvon] + [ iacwm maralivma]_un | mees |
0 wn| ena P
= el LS [ [T] [ = [sa] w» [swen[vens[vaswss] vesnes| { \I
=z e B | e i T O T T \ -/
j—— | = 'T] IS DI ) O e |
B[ o [ ] v [vsieapemas]eema] — 1=
[ [ o [wa] o eae]s w | o |

[ = [ [ = O O e |
B e R e e O |
==
B, BRHET ARG, PSRRI L)
Therhtiuax

L M¢

[ Jmrmeimes

[ C0 O e T |
i O e e T

[==] 5 [ o» = [oa] wn_[swws[vens[wesmar]wenmes |
O e T e i e e e B O
B [ o [r[a] v pawsenalsemar sesmsa]

I s e

w D W

! [ ]

[ v saeer [ wwm ] o = [ vcmm

| e e

wrnm| wn | meas |

I
O e e i e L e |

= I O O e e T |

mn | meas |

[

[ T I 0 I T e e |

[ = o O I D 0 e |

[ [eom- ez s e roswlians] = [ e [wron [somn|_wn | mans |

|<: | |n-.n.¢-i_u-.‘||(ﬂ5 |h-u| T |‘| .iu.klll. T |:M-IJ| [ | T |
= BEE B[Ry [heaTE ] paRTan
o Frrs[vna]| we | meew
= mrraanna| me | mnes
o o e
e e e
B instaasd
= T sn_ | nr [sa] wn  [smes[wems[wesmav[wasnea]
P o [ [m i awvws [ | = [w e remaares] _wn | wws |
N
O ToraL
su 1
I EE D
BT T EET
EFRMRD [iiei REED
SranE | aras
BT THREED
in e e
BT E T EET
e EPRWE | i IR
i EpaME | e T EED
Eran | IHEED
o CraMmE e
T T EED
[T w | mraw
B T EED
m el IHEED
[ermem e
WYY P P TNEE
[T T EED
R | o IHEED

] o = ]
[ [oam-isuiarizii-ia] Lamm | veieas | 2 [0 siiot® | B p st

==

M CT o o e |

CHEETE

e[ = [ en [r[sa] wn [snes[renalvennan]vennen |

[ [vsesae e gl ¢ [ naan|xrseforna]_un | mess |

MOTOTRON

[ = E S 0 I ) e e |

THEETE

[z [am-iisisi-gesis | smws ums | o o it u]m s pona |




H

ak | R+

HH

F T

e E

W R EY

HERELE

GEMV-190148-8500-13

NGE I 1

B0#43

M 180mci%

5 6ot

20 3L B

ik

s b

S

o | R+t

S

HH

R AR

W LE

W R EH

WERELE

GEMV-190149-8500-13

36O &

107+24

3M 180mer% 1

s 6o i

20 3L B

AH

T

HE

f i

Rt

i

HH

R

WL

HEREEY

HERELE

GEME-190151-8101-12

i# % i W

131#36

2

IN 180mci% ¥

e

2D/

kY

eI

Il/.f_ﬁ\ s,

]

H’x____.f/ N




it B nE, EEEIATUAY, CREE i Uy —— Tiskiets ——  RAGEEY) ‘44 ‘6)1]!&-190151-8101-12‘ it T ‘ m-zs‘ ; ‘w 18003}

TARFTHRK ]
N
. U\J

/\ w ik LM B | R |RE| MR | RERE WEAK BRAELH REELE

03 | 6RY-190103-8500-13 | AP T | 176461 W | ELM | 00AE|  BR | REME

04 | GRUV-190104-8500-13 | EAPHIGTEN | B6edT

W | MELM | 00AE| BB | Rk

[

BRNV-190105-8500-13 | EAPHUGEEN (168159

W |WEAM | 00AE| PR | Rk

06 | GRMV-190106-8500-13 | EAHURTENV | 34819 | 1 | J036S0 |NRR [J0dA|  WE | HRME
BENYV-190107-8500-13 | B4RV (2354124 W0 Mk | 0pEE| PR | REwE

H
1 08 | GRMY-190108-8500-13 | EAHTEVD | G3e63 | 1 | J36%0 | WREM |[J00AE| MR | HRME
09 | GKNV-180108-8500-13 | S4PROTEVD | B85 | 1 | 3680 |WREM|W0AM| MR | HhuE

10 [ 6KNV-190111-8500-1 | EAPH0GTEWD | 54451 | 1 | D360 |REERM (00| BE | RkuE

=

10 11 [ 6RNV-180112-8500-1 | EAPHRTED | 56450 | 1 | 3680 |SERAM|00NE|  BE | RkiE

12 [ 6RAV-190113-8500-13 | EAPHREREX | 120w73 | L | D360 |SEXRM | G0DAE|  BE | MEuE

13 | GRMV-190114-8500-13 | FAPMURGAENT | 2826 | 1 | JW36S0 |REXAM (0T ®E | HriE

I5 it 14 [ 6RNV-190116-8500-19 | EAPH0RTEND | 93#46 | | | D360 |SEXR|G00E|  BE | Rk

il
15 | GRUV-190116-8500-1 | FPRRTED 197466 | 1 | JOI6S0 |WREM 0MAE| EB | Krwd
16 |GRuv-190117-8500-13 | FEEMEEDN 1583 | 1| W0 |WAEW|00NE|  BH | EAud
2 17 | GRUV-130118-8500-13 | FPRRTENT (1994121 1 | 303690 |MkkM 0pAE| MR | Rkwd
18 | GRNV-130118-8500-13 | FPRMEN | 47432 [ 1 | SOOGS0 |WREM 0PAT| B | REwE
\/ 19 | GRUV-190120-8500-13 | FPRRTEV 1602 | 1 | JOIGN0 |MAEM DMAE| HB | Krwd

WIS |WEEM | 0pAE| PR | REME
E lg

20 | GRV-190122-8500-13 | FHPHRGTEVT (2084152

e

BRAY-190123-8500-13 | FAHRTEN | 904136

W WAk 0pAE| BR | AteE

T

-



F20-V2 TOOLS

Item No. Parts Number Parts Name(EN) ty Specification
01 6NQ0-200100-10000 TOOLS 1
02 8010-000012 TIE BAND ASSY 1
03 6KM#-200400-8002 RH REAR VIEW MIRROR ASSY 1
04 6KM+#-200300-8002 LH REAR VIEW MIRROR ASSY 1
05 6KM#-200003-8001 PLUG 4
06 30102-060025870 SCREW M6x25 4 M6x25
07 6KM+#-200001-8001 RUBBER MAT 2
08 6KM+#-200002-8001 SPACER 4
09 A000-200310 WRENCH, SPARK PLUG 1




F36 FUEL VAPORIZATION SYSTEM

Item No. Parts Number Parts Name(EN) ty Specification
01 6NT1-360200 CANISTER 1
02 30601-112010 CLAMP A12 2 Al2
03 6KMV-360002-9000 FUEL VAPOR HOSE 4 1
04 1F30-172000 CANISTER MAGNETIC VALVE 1
05 30601-109010 CLAMP A9 1
06 6KMV-360001-9000 FUEL VAPOR HOSE 3 1
07 6KM0-360002 FUEL VAPERIZATION PIPE 2 1
08 6KM0-360001 FUEL VAPERIZATION PIPE I 1
09 30601-110010 CLAMP A10 5 A10
10 9GQ0-360100 TWO-WAY VALVE 1
F3€ FUEL EXHALATION SYSTEM ‘

Ve

T—S

8

£




F38 OWNER\'S MANUAL(EU 5)

Item No. Parts Number Parts Name(EN) Qty Specification
01 6KMV-380101-A100-12 OWNERS MANUAL 1

MOTO

XPERIENCE MORE TOGETHER

F250=6F

g

\‘\

A7




F41 AIR FILTER

Item No. Parts Number Parts Name(EN) ty Specification
01 30114-060025470 SCREW ASSY M6x25 4 M6x25
02 0DMO0-110200 CLAMP ASSY 1
03 ODM0-110100 AIR FILTER ASSY 1
04 ODNA-110000-10001 AIR FILTER ASSY 1
05 30601-110010 CLAMP A10 1 Al10
06 0DMO0-110010-10000 OIL STORAGE HOSE 1
07 30601-210530 CLAMP B10.5 1 B10.6
08 0DMO0-110012 PLUG, OIL STORAGE HOSE 1
09 30601-116010 CLAMP A16 1 Al6
10 0DMO0-110009 BREATHER HOSE 1
11 30601-118010 CLAMP A20 1 A20
12 6KMV-030010-9001 BRACKET, AIS VALVE 1
13 30601-118010 CLAMP A18 1
14 0DMC-140001 AIR INTAKE PIPE, VALVE 1
15 O0HUO0-179000 GULP VLAVE 1




AIRFILTER

=TT




EO1-1 RIGHT CRANKCASE

Item No. Parts Number Parts Name(EN) ty Specification

01 0DMO0-012010-0BP03 RH CRANKCASE ASSY 1

01 0DMO0-012010-2BP00 RH CRANKCASE ASSY 1

02 30499-01507 BEARING 1

03 30499-02506 BEARING 1

04 30499-03001 BEARING 1

05 0010-090005-0010 BOLT M6x16 2 M6x16
06 30305-060112 WASHER 2 6
07 30499-02005 BEARING 1

08 30499-01701 BEARING 1

09 01A0-012010-00001 SCREW 4

10 0DMO0-012001 VENTILATED COVER PLATE 1

11 30105-050012890 SCREW M5x12 2 M5x12
12 0A70-013004 PLUG 1

13 30800-01405 CIRCLIP FOR HOLE 14 1 14
14 0800-073004 SPRING SEAT, RELIEF VALVE 1

15 01A0-012007 SPRING, RELIEF VALVE 1

16 0DM0-012003 CORE, RELIEF VALVE 1

17 0DMO0-012002 RESTRICTION PLUG 1

18 0020-011018-0010 BOLT M6x70 2 M6x70
18 0020-011018-00001 BOLT 1




RIGHT CRANKCASE




EO1-2 LEFT CRANKCASE

Item No. Parts Number Parts Name(EN) ty Specification
01 0DM0-011010-0BP03 LH CRANKCASE 1
01 0DM0-011010-2BP00 LH CRANKCASE ASSY 1
02 0010-013010-0010 BOLT M6x50 4 M6x50
03 0020-011018-0010 BOLT M6x70 9 M6x70
03 0020-011018-00001 BOLT 9
04 0DMO0-011030 OIL STRAINER 1
05 01A0-012009 SCREEN SPRING 1
06 01A0-012003 O-SEAL RING 35x3.5 1 35x3.5
07 01A0-012002-0HB0O STRAINER COVER 1
08 0700-065220 OIL SEAL 13x22x5.5 1 13x22x5.5
09 30403-01300 NEEDLE BEARING HK1312 1 HK1312
10 0180-011500 DRAIN BOLT, MAGNETIC M12X1.5 1 M12x1.5
11 0010-021014 WASHER 12 1 12
12 30800-04005 CIRCLIP FOR HOLE 1
13 0DMO0-011007 OIL SEAL 22x38x7 1
14 01A0-012010-00001 SCREW 1
15 0700-011103 PIPE BREATHER 1
16 0010-090005-0010 BOLT M6x16 1 M6x16
17 0DM0-011060 PLUG, SPEED SENSOR 1
18 30410-00800 ROLLER 4
19 0DM0-011050 BEARING 17x27x13 1
20 0DM0-011005 OIL RETURN PIPE,ENGINE 1
21 30499-02201 BEARING 1
22 30499-03501 BEARING 1
23 30499-01507 BEARING 1
24 0DMO0-011006 O-SEAL RING 13x2 1




LEFT CRANKCASE ASSY




E01-3 RIGHT SIDE COVER(SLIPPING CLUTCH)

Item No. Parts Number Parts Name(EN) Qty Specification
01 0DMB-013005-1HB01 RH SIDE COVER 1 SILVER GREY
02 30410-00800 ROLLER 2
03 30502-018000F O-RING 1
04 0DM0-013002 WATER PIPE 1
05 30800-02205 CIRCLIP FOR HOLE 1 22
06 0DM0-013007 OIL SEAL,CRANKCASE 1
07 0A70-013004 PLUG 1
08 01A0-012010-00001 SCREW 2
09 0DM0-013001-00001 GASKET, RH SIDE COVER 1
10 30403-01200 NEEDLE BEARING HK1210 2 HK1210
11 0010-080009 OIL SEAL 12x20x5 1 12x20x5
12 0700-013007-10000 WASHER 12.5x18.5x0.6 1
12 0700-013007 WASHER 12.5x18.5x0.6 1 12.5x18.5x0.6
13 0700-013006-10000 RETURN SPRING, CLUTCH LEVER 1
14 0DMB-013300-00003 CLUTCH CONTROL SHAFT ASSY 1
15 0110-013030 O-SEAL RING 18x3.55 1 18x3.55
16 0700-013008 PLUG, OIL FILLING 1
17 0010-060012-0010 BOLT M6x30 11 M6x30
19 0010-023010-0010 BOLT M6x20 5 M6x20
20 0DM0-013003-0HB01 STRAINER COVER 1
21 30502-057000F 0-RING 57x3 1 57x3
22 0DM0-013009 SPRING, FILTER ELEMENT 1
23 0DM0-013200 OIL FILTER ASSY, ENGINE 1
24 0DM0-013008 INSTRUCTION LABEL, OIL FILLING 1
24 0DM0-013008-10000 INSTRUCTION LABEL, OIL FILLING 1
25 0700-013100-00001 VIEWER, OIL LEVEL 1
26 0700-012201 O-SEAL RING 5x2 1 5x2
27 0DMB-019000 DECO COVER 1
28 0HU0-013009 RETAINER 1




RIGHT SIDE COVER ASSY




EO1-4 LEFT SIDE COVER

Item No. Parts Number Parts Name(EN) ty Specification
01 0DMB-014002-0HB00 LH SIDE COVER 1 VELOCITY GREY
02 0010-060012-0010 BOLT M6x30 9 M6x30
03 01A0-012003 O-SEAL RING 35x3.5 1 35x3.5
04 01A0-012002-0HB0OO STRAINER COVER 1
05 0DMO0-014100 REAR COVER ASSY, LH 1
06 0010-013009-0010 BOLT M6x40 2 M6x40
07 0010-023010-0010 BOLT M6x20 1 M6x20
08 0DM0-014003 VIEWING HOLE, TIMING INSPECTION 1
09 01A0-013005 O-SEAL RING 13x2 1 13x2
10 0010-013010-0010 BOLT M6x50 1 M6x50
11 30410-00800 ROLLER 2
12 0DM0-014004 FIXING PAD, HARNESS 1
13 0010-080010-0010 BOLT M6x10 1 M6x10
14 0DM0-014001-00001 GASKET, LH SIDE COVER 1
15 30102-050012810 SCREW Mb5x12 1 M5x12
16 0A80-014005 WIRE CLAMP 1




LEFT SIDE COVER




E02-1 CYLINDER HEAD COVER

Item No. Parts Number Parts Name(EN) ty Specification
01 0DM0-021100 SEAL RING ASSY, CYLINDER HEAD COVER 1
02 0DM0-021001-0HB0OO CYLINDER HEAD COVER 1
03 0700-021200 SEAL RING, CYLINDER HEAD COVER BOLT 4
04 0700-021003-00001 BOLT, CYLINDER HEAD COVER 4
05 0DMO0-178000 IGNITION COIL 1
06 0DM0-021002 PRESS PLATE 1
07 0010-021019-0010 BOLT M6x12 1 M6x12




EQ2-2 CYLINDER COVER

Item No. Parts Number Parts Name(EN) ty Specification

01 0DMC-022200-1BP00 CYLINDER HEAD 1

02 0DMO0-022400 THERMOSTAT ASSY 1

04 0010-023010-0010 BOLT M6x20 2 M6x20
04 0DMO0-022005-0BP00 THERMOSTAT CAP 1

05 018B-022810 WATER TEMPERATURE SENSOR 1

06 0DMO0-022006 CONNECTING PIPE, THROTTLE BODY 1

07 0DMO0-022300 CLAMP, CONNECTING PIPE 1

08 0180-022003-00001 STUD M8x42 4

09 0010-080013-0010 BOLT M6x22 2 M6x22
10 0DMO0-024500-10000 TENSIONER ASSY 1

11 0DMO0-024011 SEALING GASKET, TENSIONER 1

12 0060-022001 O-SEAL RING 10x1.6 1

13 0JYA-023001-00001 HEX FLANGE BOLT M6x6 1

14 0700-021200 SEAL RING, CYLINDER HEAD COVER BOLT 1

15 0DMO0-022008-00001 DAMPING BOLT, CYLINDER HEAD 1

16 0010-011016-00001 BOLT 2

17 0700-170200 SPARK PLUG 1

18 0700-012013-00001 BOLT M5x12 4 M5x12
19 0700-022016 WASHER 10.5x19x2.3 4 10.5x19x2.3
20 0DMO0-022100 GASKET KIT, CYLINDER HEAD 1

21 1F30-026100-10000 SPRING VALVE ASSY 1

22 1F30-026001-2BP00 SPRING VALVE CAP 1

23 0010-090005-0010 BOLT M6x16 2 M6x16




CYLINDER HEAD ASSY ‘




E02-3 CYLINDER & PISTON

Item No. Parts Number Parts Name(EN) ty Specification
01 0DM0-023001-10000 SEAL GASKET, CYLINDER 1
02 0DM0-023100-00011 CYLINDER ASSY 1
02 0DMO0-023100-00021 CYLINDER ASSY 1
03 30410-00800 ROLLER 2
04 0110-040006-0050 CIRCLIP, PISTON PIN 2
05 0DMO0-040008 PISTON PIN 1
06 0DMO0-040007-00021 PISTON 1
06 0DM0-040007-00011 PISTON 1
07 0DMO0-040100 PISTON RING ASSY 1

CYLINDER&PISTON




E02-4 CAMSHAFT

Item No. Parts Number Parts Name(EN) ty Specification
01 0010-021019-0010 BOLT M6x12 1 M6x12
02 0DMO0-024002 STOPPER, CHAIN GUIDE 1
03 0DMO0-024008 CHAIN GUIDE 1
04 0DMO0-024009 CHAIN GUARD 1
05 0DMB-024002 TENSIONER PLATE 1
06 0DMB-024001 THREADED SHAFT PIN 1
07 0DM0-024300 TIMING CHAIN 1
08 0DMO0-024005 CHAIN GUIDE BLOCK 1
09 0DM0-024200-10000 CAMSHAFT, AIR EXHAUST 1
10 0700-022005 TAPPET 4
10 0700-022005-0090 TAPPET 4 t=3.38
10 0700-022005-0100 TAPPET 4 t=3.40
10 0700-022005-0110 TAPPET 4 t=3.42
10 0700-022005-0120 TAPPET 4 t=3.44
10 0700-022005-0130 TAPPET 4 t=3.46
10 0700-022005-0140 TAPPET 4 t=3.48
10 0700-022005-0150 TAPPET 4 t=3.50
10 0700-022005-0160 TAPPET 4 t=3.52
10 0700-022005-0170 TAPPET 4 t=3.54
10 0700-022005-0180 TAPPET 4 t=3.56
10 0700-022005-0190 TAPPET 4 t=3.58
10 0700-022005-0200 TAPPET 4 t=3.60
10 0700-022005-0210 TAPPET 4 t=3.62
10 0700-022005-0220 TAPPET 4 t=3.64
10 0700-022005-0230 TAPPET 4 t=3.66
10 0700-022005-0240 TAPPET 4 t=3.68
10 0700-022005-0250 TAPPET 4 t=3.70
10 0700-022005-0260 TAPPET 4 t=3.72
10 0700-022005-0270 TAPPET 4 t=3.74
10 0700-022005-0280 TAPPET 4 t=3.76
10 0700-022005-0290 TAPPET 4 t=3.78
10 0700-022005-0300 TAPPET 4 t=3.80
10 0700-022005-0310 TAPPET 4 t=3.82




10 0700-022005-0320 TAPPET 4 t=3.84
10 0700-022005-0330 TAPPET 4 t=3.86
10 0700-022005-0340 TAPPET 4 t=3.88
10 0700-022005-0350 TAPPET 4 t=3.90
10 0700-022005-0360 TAPPET 4 t=3.92
10 0700-022005-0370 TAPPET 4 t=3.94
10 0700-022005-0380 TAPPET 4 t=3.96
10 0700-022005-0390 TAPPET 4 t=3.98
10 0700-022005-0400 TAPPET 4 t=4.00
10 0700-022005-0410 TAPPET 4 t=4.02
10 0700-022005-0420 TAPPET 4 t=4.04
10 0700-022005-0430 TAPPET 4 t=4.06
10 0700-022005-0440 TAPPET 4 t=4.08
10 0700-022005-0450 TAPPET 4 t=4.10
10 0700-022005-0460 TAPPET 4 t=4.12
10 0700-022005-0470 TAPPET 4 t=4.14
10 0700-022005-0480 TAPPET 4 t=4.16
10 0700-022005-0490 TAPPET 4 t=4.18
10 0700-022005-0500 TAPPET 4 t=4.20
10 0700-022005-0510 TAPPET 4 t=4.22
10 0700-022005-0520 TAPPET 4 t=4.28
10 0700-022005-0530 TAPPET 4 t=4.24
10 0700-022005-0540 TAPPET 4 t=4.26
11 0700-022004 LOCK CLIP, VALVE 8
12 0700-022003 UPPER SEAT, VALVE SPRING 4
13 0700-022007-10000 SPRING, VALVE 4 HANG ZHOU SPRING
14 0700-022006 LOWER SEAT, VALVE SPRING 4
15 0700-022400-1000 SEAL RING, VALVE STEM 4
16 0DMO0-022002-00001 AIR EXHAUST VALVE 2
17 0DM0-022001-00001 AIR INTAKE VALVE 2

1

18

0DMO0-024100-10000

CAMSHAFT, AIR INTAKE




CAMSHAFT




EO3 MAGNETO

Item No. Parts Number Parts Name(EN) Qty Specification
01 0DMO0-031000-10000 MAGNETO ROTOR ASSY. 1
02 0060-030003-00001 INNER HEX BOLT 3
03 0DMV-032000-0001 MAGNETO STATOR ASSY 1
04 30102-050012810 SCREW M5x12 2 M5x12
05 0DMO0-030001 CABLE FIX BRACKET, TRIGGER 1

MAGNETO




E04 CRANKSHAFT&CONNECTING ROD

Item No. Parts Number Parts Name(EN) Qty Specification
01 0700-040001-20000 BOLT M12x1.25x45 1
02 0700-040002-00001 WASHER 12.5x33x5 1 12.5x33x5
03 0DM0-041000-00014 CRANKSHAFT ASSEMBLY 1 A GROUP
03 0DM0-041000-00024 CRANKSHAFT ASSEMBLY 1 B GROUP
04 0010-040006 WOODRUFF KEY 1
05 0DMO0-040009 WOODRUFF KEY 1
06 0DM0-040002 OUTPUT GEAR 1
07 0DM0-040003 CIRCLIP16 1
08 0110-040001-00002 NUT 1
CRANKSHAFTRCONNECTING ROD |




EO5-A CLUTCH(SLIPPING CLUTCH )

Item No. Parts Number Parts Name(EN) Qty Specification
01 0DM0-050004 WASHER 20x37x2 1
02 0DM0-050003 COLLAR 1
03 0DMB-051000 CLUTCH SUB ASSY. 1
04 30400-01207 ROLLER BEARING 1
05 0DMB-050001 TIE-ROD 1
06 0DMB-051208 BOLT M6x30 3
07 0DMB-051209 PRESS SPRING PLATE 1
08 0DMB-051202 PRESS SPRING 3
09 O0DMB-051100 PRIMARY DRIVEN GEAR ASSY 1
10 0DMB-051220 FRICTION DISC 2 3
11 0DMB-051205 DRIVEN DISC 1 1
12 0DMB-051207 DRIVEN DISC 2 3
13 0DMB-051210 FRICTION DISC 1 2
14 0DMB-051204 BELLEVILLE SPRING 1
15 0DMB-051203 BELLEVILLE SEAT 1




CLUTCH ASSY

N

E T

= el e
e ey DA

D
- __‘:‘?.




E06-1 TRANSMISSION(1)

Item No. Parts Number Parts Name(EN) Qty Specification
01 0A70-065001-00001 BOLT, GEARSHIFT CAM 1
01 0A70-065001 BOLT, CAM 1 M6
02 0DMO0-065100-00001 SWING ARM, GEARSHIFT 1
03 0700-064001 WASHER 6.3x16.3%x1.2 1 6.3x16.3x1.2
04 0DMO0-065001 SPRING, SWING ARM, GEARSHIFT 1
05 30004-060016110 BOLT M6x16 1 M6x16
06 0DMO0-064002 CAM, GEARSHIFT DRUM 1
07 30406-00303 NEEDLE BEARING 2
08 0DM0-064001-00001 SHIFT DRUM 1
09 0A70-064003 SPRING 2
10 0A70-064004 CONTACTOR, GEAR SWITCH 2
11 0A70-060014 O-RING 26.2%x2.4 1 26.2x2.4
12 0A8V-066000-1001 GEAR POSITION SENSOR 1
13 30116-050020410 SCREW ASSY M5x20 2 M5x20
14 0DMO0-063100-00001 GEARSHIFT ROD ASSY 1
15 0DMO0-063001 RETURN SPRING, GEARSHIFT 1
16 0DMO0-063002-00001 SHIFT POSITION SPRING PIN 1
17 30801-01405 CIRCLIPS FOR SHAFT14 1 14
18 0DMO0-063003 WASHER 14x20x1 1
19 0DMO0-060006 SHIFT FORK, RH 1
20 0DMO0-060005 SHIFT FORK, MID 1
21 0DMO0-060004 SHIFT FORK, LH 1
22 0DMO0-060003 FORK SHAFT 1




TRANSMISSION




E06-2 TRANSMISSION(2)

Item No. Parts Number Parts Name(EN) Qty Specification

01 0110-040001-00002 NUT 1

02 0DM0-040003 CIRCLIP16 2

03 0DM0-061001 DRIVE SHAFT 1

04 0DMO0-061006 WASHER 20x27x1 2

05 0DMO0-061007 BUSHING 20x23x17.2 1

06 0DMO0-061004 DRIVE GEAR 1 26

07 0DMO0-061008 SPLINE WASHER 20x26x1.6 2

08 0DMO0-061012 CIRCLIPS FOR SHAFT 20 2

09 0DM0-061003 DRIVE GEAR 1

10 0DMO0-061009 SPLINE SLEEVE 23 1

11 0DM0-061005 DRIVE GEAR 1 27

12 0DMO0-061002 DRIVE GEAR 1 17

13 0DM0-061011 WASHER 17x26x1 1

14 0DMO0-062021 LOCK WASHER 17x28x1 1

15 0DMO0-062002 DRIVEN GEAR 1

16 0DMO0-062019 BUSHING 20x23x10.5 1

17 0DM0-062018 WASHER 20 1

18 0DMO0-062006 DRIVEN GEAR 1

19 0DM0-062017 CIRCLIPS FOR SHAFT 25 1

20 0DMO0-062016 SPLINE WASHER 25x31x1 1

21 0DMO0-062005 DRIBEN GEAR 1

22 0DMO0-062015 SPLINE SLEEVE 25x10 1

23 0DM0-062014 LOCK WASHER 25 1

24 0DMO0-062013 SPLINE WASHER 25x42x1.6 1

25 0DM0-062004 DRIVEN GEAR 1 33

26 0DMO0-062012 BUSHING 25x28x10 1

27 0DM0-062001 SECONDARYSHAFT 1

28 0DM0-062011 WASHER 25x32x1 1

29 0DM0-062007 DRIVEN GEAR 1

30 0DM0-062008 WASHER 22x29x1 2

31 0DMO0-062009 BUSHING 22x25x11 1

32 0DM0-062003 DRIVEN GEAR 1 36
1

33

0DM0-060001-00001

DRIVE SPROCKET




34 0DM0-060002 GUARD, SPROKET 1
35 30004-060010850 BOLT M6x10 2 M6x10
36 0DM0-062000 COUNTERSHAFT ASSY 1
37 0DM0-061000 MAIN SHAFT ASSY 1

TRANSMISSION




EQ7 OIL PUMP

Item No. Parts Number Parts Name(EN) Qty Specification

01 30802-00805 SPLIT WASHER 1 8

02 0800-011005 WASHER 10 2 10
03 0DMO0-070003 GEAR, OIL PUMP 1

04 30406-00300 ROLLER NEEDLE 1 P3x21.8
05 0010-090005-0010 BOLT M6x16 3 M6x16
06 0DM0-070002 COVER, OIL PUMP 1

07 30406-00401 ROLLER NEEDLE P4x7.8 2 P4x7.8
08 0DMO0-070001 SHAFT,OIL PUMP 1

09 0DMO0-070100 ROTOR ASSY, OIL PUMP 1

10 30406-00304 ROLLER NEEDLE 1

OIL PUMP




EO8 WATER PUMP

Item No. Parts Number Parts Name(EN) ty Specification
01 0180-013208-0010 BOLT M6x45 3 M6x45
02 0010-023010-0010 BOLT M6x20 2 M6x20
03 0010-060009 WASHER 6 1 6
04 0DMO0-080100-0H700 WATER PUMP COVER ASSY 1 SILVER GREY
05 30406-00401 ROLLER NEEDLE P4x7.8 2 P4x7.8
06 0DM0-080003 SEAL RING, WATER PUMP COVER 1
07 0DMO0-080002 IMPELLER, WATER PUMP 1
08 01A0-013005 O-SEAL RING 13x2 1 13x2
09 0JWA-081000 WATER SEAL ASSY 1
10 0010-080009 OIL SEAL 12x20x5 1 12x20x5
11 30400-01207 ROLLER BEARING 2
12 0DMO0-080001-00001 SHAFT, WATER PUMP 1

WATER PUMP ASSY




EO9 STARTING SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
01 0DMO0-090007 SPACER RING 1
02 0DMO0-092000-00001 GEAR ASSY, STARTING MOTOR 1
03 0DMO0-090001 WASHER 27x44x1 1
04 30102-060016810 SCREW 6
05 0DMO0-091000 OVERRIDING CLUTCH 1
06 0800-011202 SHAFT, BREATHER 1
07 0DMO0-090004 BUSHING, MIDDLE GEAR 1
08 0DMO0-090002-00001 STARTING GEAR 1
09 0DMO0-090006 DUAL GEAR 1
10 0DMO0-090005 AXLE, DUAL GEAR 1
11 0DMO0-093000 STARTING MOTOR 1
12 0010-021017-0010 BOLT M6x25 2 M6x25

STARTING SYSTEM




E16 BALANCER SHAFT

Item No. Parts Number Parts Name(EN) Qty Specification
01 0DM0-162000-00010 DRIVEN GEAR ASSY, BALANCER SHAFT 1 A GROUP
01 0DM0-162000-00020 DRIVEN GEAR ASSY, BALANCER SHAFT 1 B GROUP
02 0DMO0-160002 WASHER 20x5x1.5 1
03 0DM0-160000-10010 BALANCER SHAFT ASSY 1 A GROUP
03 0DMO0-160000-10020 BALANCER SHAFT ASSY 1 B GROUP

BALANCE ASSY




E17 THROTTLE & INJECTOR

Item No. Parts Number Parts Name(EN) Qty Specification
01 0DM#-170030-1100 THROTTLE BODY ASSY 1
02 0DNO0-171000 FUEL INJECTOR 1
03 0DMO0-173002 CIRCLIP 1
04 0DM0-173001 INJECTOR CAP 1
05 0700-012013-00002 BOLT 1
06 0DM0-022300 CLAMP, CONNECTING PIPE 1
07 0DM0-022006 CONNECTING PIPE, THROTTLE BODY 1
THROTTLE &INJECTOR




